PARTS BOOK
KM-2070P

MR 0fAl T 1424 mE
X|O™MO ME27]

Electronically Controlled1—Needle
Pattern Zigzag Lock Stitch
Machine

PME-091118

SunStar CO., LTD.




Information

A. Parts Book T
Structure of Part Book

@ ®

tm, Bed & Machine Body Mechanis
el =3 FE oA

i Cover
Sormaliea mma
et e

[ riision
i@ 2% 92i=] =
[uzim 2w 9=
FOEET]

[urim 2% 9= w=
[usis 2% 0= wmEs

[@in The oea

o el el felelele ke e e belele e e b e b e e et e e e e e e e B e B e e e e e

e
P o S

®:# g 1% 2= | ONote: BRIAEY E7| % ol

Unique code by mechanism i Refers to notice and memo
@A 8 D7 "3 | OFS Y.otEel I{ =Y

Unique name by mechanism i Name of Part:Unique name of parts
@ A= | ®OQty (otEe| Y

Explode view i The number of parts
@Ref No:TIEE TIF AlH HE i ©Assenbly no.:=(#) mES|l ME HE

, . L . : Unique identification number by set part
Unique identification number by part | a / P

®Parts No.: 17 MEZ ZE i
Unique Product code

+ e © = e}
Category Res remarks
H It
T &
0ld part 01-030C-1230
AS-000000-00 —jlé(?ﬁﬁ) e
et parts
& TE 000000~ J1=s mte
New Part GP-000000-00 Instrumental parts
_
EP-000000-00 HI|H oE
Electrical parts




Warning
=9 BE e ¥ EFo] TAE F o
N = & FE Adle £ FRoER 7o) Hedun.

A A= Parts BookS 2 A|ZEoEg mlFdE ALg BT,
3. AbA il glo] Atge] WA E = JsUHT
1. The parts classified as ass’y items may cause damage to the machine or bad sewing

when they are separately assembled. Hence, when they are ordered, they can be

purchased as ass’y items only.
2. This is a parts book. It cannot be used as a manual

3. Parts are Subject to change in Design Without Prior Notice



@ KM-2070P

Electronically Controlled 1-Needle Pattern Zigzag Lock Stitch Machine
A oAl D5 123 T E X2/ xS

® KM-2070P-7
Electronically Controlled 1-Needle Pattern Zigzag Lock Stitch Machine

With an automatic Thread Trimmer
MAM oAl D5 122 ZEH X[ O Xhs AME ®S7|




CONTENTS
= &t

I. Machine Part 7]7 &
Arm, Bed & Machine Body Mechanism

Reverse Feed Operation Panel Mechanism
ofxl QmzolM B 30

Auto Presser Lifting Solenoid Mechanism (Option)
XE SESE B (MEASY @ 32

S ToZ=Eo o
Accessor ies Mechanism
o4 M2l 2 34

Pedal Mechanism
P @ < ccceerteinntiiintiiinttiiaatttnattitatttnsttttntotesttsnnttttnttttntttinatttnntstnntssnnattnns 42

A of ME G SR a S 6

B Upper SNAft NECAN SN g...........eurumeeemmmnessenssensenssnssessesssenssessesssenseessenssessnessssnenens q
a5 A
Presser Foot & Knee Lifting MEChanisSm  @u..iuieieceruresesesesasereresesasesesesesesesesesssssesosessssssnes

C ag 2s2e ax 10
Feed Mechanism @ o cercesercescrsessesessesessesessesersesarsessesessesessesestesersessrsessesessesarsessesessens

D 0| = A 12
Lower Shaf t MeChan i sm ---------------------------------------------------------------------------------------

E sz o 16
Needle Bar Rocking Mechanism

F L T T TP P 18
Hsl 25 ZHA
Thread Release & Thread Tension Mechanism

G /\E|§_$_7| EIJ AEI 7C(,|'E_1 _7F_7§ J_‘|;|-7=|| ................................................................ 20

H Wiper MEChanisiM g .. i iiiieueeueeeeeeneenernerenesnesseranseneesessncsnssnsesessnssnesnesnnsenssnesnnsnnennees 595
oto|m A
Thread Trimmer Mechanism @ ccccercceacetstetscesceessesstessenasenstesssesseessesscesstescesssesscesssessansses

| NPy <4
Reverse Button Mechanism g i . i i ieieiiieerenineeeenencueeeeneaeasenenrassesssassnsssacsesnsncnsensncasenns

J i 26
AR B E EHA
Lubrication Mechanism

K T T 28
=T 2

Il. Control Part 7| IE

O Control Box Mechanism 36
HEE HiA 2
Operation Unit Mechanism
P ettt bbbttt s s s 38

2HHold FHUE A

lll. Option Part 4 B E

Gauge Parts
Q g @ - evrereettneenetnettaetetae ettt entaaeaaetnetataeaneateaneaneeneetaeaneenetaneanerneranenns 40

AlOIX] 2A

Index N

ol A
—_ 11—



£
2
c
®
£
3}
Q
=
>
°
o
(a4
)
£
£
o
®
=
o3
]
Q
(a4
£
[ S
<




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P | P=7 No.

A-1 AS-004768-02 Arm-Bed Ofef-Hi| = 1 1
A-1 AS-015125-00 |Apr.09 [Arm-Bed ofet-H| = 1 1
A-2 01-005A-2070 Bed Base (F) Hl = ct2l (81) 2 2
A-3 01-005B-2070 Bed Base (R) Hl = ct2| (#) 1 1
A-4 GP-020944-00 Face Plate o 1
A-5 01-005M-2070 Face Plate Gasket R ety 1 1
A-6 01-007A-2070 Face Plate oo 1

A-7 01-0085-2070 Screw (9/64"n=40, (=8) ZILEAL 8 8
A-8 01-009A-2070 Face Plate Mes S A 1 1
A-9 01-008S-2070 Screw (9/64”n=40, 1=8) ELEAL 1 1
A-10 11-017S-7500 Nut (9/64"n=40) HE 1 1
A-11 01-026A-3800 Face Plate Thread Guide HE A ohY 1 1
A-12 GP-013301-00 Face Plate Guard W ote 1 1
A-13 01-015C-2070 Face Plate Guard Cover S JtE A 1 1
A-14 01-016C-2070 Cover Window HHE 1 1
A-15 SC-0179-3710 Screw (11/64”n=40, £=10) SFE ELEA 2 2
A-16 SC-A131-4522 Screw (1/8”n=40, 1=4.3) ZILEAL 4 4
A-17 01-0195-2070 Stud Screw for A-14 CHpA} 1 1
A-18 40-007W-1600 Washer 2kM 1 1
A-19 01-021W-2070 Wave Washer It 2bAM 3 3
A-20 01-022C-2070 Face Plate Guard Cover Stopper I JtE HH AEH 1 1
A-21 SC-0365-3710 Screw (9/64" n=40, 1=5.5) HE Z0 HHLIAKSE 1 1
A-22 01-024M-207P Rear Cover Gasket =H HH JtAZ 1 1
A-23 01-025C-207P Rear Cover =H 1 1
A-24 SC-0498-3710 Screw (11/64”n=40) Z}0}EO| LEA} 6 6
A-25 01-027M-2070 Top Cover Gasket SIEY 7tA 1 1
A-26 01-028A-2070 Top Cover ST 1 1
A-27 01-030R-2070 Cable Holder Rubber 70l & Fo| 17 1 1
A-28 01-038W-1230 Spring Washer AZE LM 2 2
A-29 04-104R-1230 Rubber Cap for Arm Rear Part(S) ARMEHE D20P7Y (/)v) 1 1
A-30 44-021R-7400 Rubber Cap for Arm Upper Part Arm AHE 20| 6 5
A-31 01-042R-640L Rubber Cap for Arm Rear Part (L) Arm $HE 207 (X) 1 1
A-33 44-018R-7500 Rubber Cap for Bed (S) Bed F oK (V) 1 1
A-34 01-437A-2070 Needle Plate(8mm) ZZ (8mm) 1 1
A-35 01-038A-2070 Auxiliary Plate Bz xlo 1 1
A-36 SC-0505-3710 Screw (9/64"n=40, {=7) HE S0 HH LA (A 4 4
A-37 01-040A-2077 Needle Plate Spacer Zl & Spacer 1
A-38 01-041A-2070 Slide Plate o113 g 1

A-39 01-050M-207P Model Sticker (P) Zdol3 (P) 1

A-40 01-051M-207P Model Sticker (P-7) Ddot3 (P-7) 1
A-41 SC-0178-7400 Screw /0| = O/P ELIAL 3 3
A-42 46-006R-207P Rubber Cap I|0|= O/P F o 3 3
A-43 01-035P-1370 Machine Number Plate 7| HE (HE) 1 1
A-44 01-035P-7400 Pin for A-44 J|HE 0y m 2 2
A-45 - Caution Sticker a1 AE|HA 1 1
A-46 01-080R-9770 Cable Holder Aol &ol (56N) 1 1
A-47 01-009R-2700 Cable Holder 70l £ Zol (6N) 1 1
A-48 15-036G-2070 Plate Spring TAZE 1 1
A-49 SC-0543-2302 Screw (11/64"n=40, [=7.4) & ZHHHEIX] DFLbAL 6 6
A-50 SN-0112-1230 Nut(5/16"n=28) 2 =2AE(2) HE 2 2
A-51 01-064S-2070 Screw (5/16”n=24) O LpAL 1 1
A-53 10-065A-9577 Cable Holder (3N) Aol &0 (3N) 1 1
A-54 SC-0513-5050 Screw (1/8”n=44) Pt A LEAL 1 1

P KM-2070P

P-7 1 KM-2070P-7




Upper Shaft Mechanism

g

_x=|
<0




Ref. No.[ Parts No. [Note Name of Parts = H el App‘hed
P |P-7| Period

B-1 02-001A-2070 Upper Shaft S 1 1
B-2 02-020A-2070 Link Cam EER 1 1
B-3 SC-0183-2700 Screw Hiolx =FH LA (B) 1 1
B-4 SC-A308-4517 Screw (1/4”n=40, 1=6) O™ LEAL 8 8
B-5 SC-0153-7400 Screw (1/4”n=40, (=8.5) Eto|Y Z2| ELIAKB) 1 1
B-6 08-101A-2070 Thread Take Up Lever AR 7| 1 1
B-7 08-002A-2070 Base for Thread Take Up Lever A 7| Hjolx 1 1
B-8 08-003A-2070 Thread Take Up Lever Shaft A7 = 1 1
B-9 SC-0505-3710 Screw (9/64” n=40, {=7) HESHTHILAL (&) 3 3
B-10 08-005A-2070 Wiper Driving Notch 2fo|H #& A 1
B-11 08-006C-2070 Wiper Notch Holder x| &ol 1
B-12 SC-000394-00 Screw (9/64"n=40, (=4) ELEA 2
B-13 04-001A-2070 Needle Bar Hi=Cf 1 1
B-14 04-002A-2070 Needle Bar Holder s Zol 1 1
B-15 04-003S-2070 Screw ELEAL 1 1
B-16 04-004A-2070 Needle Bar Crank SO 383 1 1
B-17 04-005A-2070 Needle Bar Holder Guide Hh=CH ol okl 1 1
B-18 GP-043678-00 Needle Bar Crank Guide HhsCf 383 7fo|= 1 1 Apr.27.09

04-006A-2070 Needle Bar Crank Guide HtsCf 383 70| = 1 1
B-19 SC-0174-1230 Screw (11/64”n=40, £=8) Z}OFEFO|LEA} 2 2
B-20 SC-0174-1230 Screw (11/64”n=40, {=8) SIEH ELEAL 2 2
B-21 04-010C-2070 Needle Bar Stopper (8mm) HHsCH AEH (A) 1 1
B-22 04-013A-2070 Needle Bar Stopper Plate HisCf AEH T 1 1
B-23 04-014S-2070 Screw (M4, 1=8) ZLpAL 2 2
B-24 - Needle (SY1965 Nm70/10) Hb= (SY1965 Nm70/10) 1 1
B-25 SC-A131-4522 Screw (1/8"n=44, [=5.5) IHLEAL 1 1
B-26 04-017A-2070 Thread Guide for Needle Bar HhsOi A ohuf 1 1
B-27 07-019A-9570 Upper Shaft Bearing (F) (6202 ZZNR) AE M HoE 1 1
B-28 02-003A-2070 Upper Shaft Collar (M) A 72t (B) 1 1
B-29 02-004A-2070 Upper Shaft Bearing (M) (6004 ZZ) o= FHod 1 1
B-30 02-006A-2070 Upper Shaft Timing Pulley A% Elo|Y Z2| 1 1
B-31 02-007C-2070 Side Ring Eto|Y Zz| S| 2 2
B-32 02-008A-2070 Timing Belt (UNITTA 600-5GT) Efo|Y HE 1 1
B-33 02-019A-2070 Upper Shaft Bearing (R) (6204 ZZNR) AE = Holg 1 1
B-34 02-011A-2070 Upper Shaft Collar (R) A& 7tet (F) 1 1
B-35 11-020A-2500 Magnetic Holder oiauy e 2H 2 2
B-36 11-022W-2500 Washer EEX 2 2
B-37 11-0215-2500 Screw ZLpAL 2 2
B-38 11-0000-2070 Synchronizer L&s 432 (1) 1% | 158
B-39 SC-0173-1230 Screw ELEAL 2 2
B-40 02-018A-2070 Pulley 2| 1 1
B-41 SC-0150-2500 Screw (15/64"n=28, (=14.5) Z2| THLIAL 2 2
B-42 SC-0188-1230 Screw (5/16”n=24) Zz2| ZLIA 1 1
B-43 04-110A-106L Needle Bar Crank Rod Bearing Hhst 383 2= Ho{2 2 2
B-44 GP-001733-00 Dust Protecter Hx|2to| 1 1

P KM-2070P P-7 : KM-2070P-7




Presser Foot & Knee Lifting Mechanism

e

l
Of
OH
o

i
-

I Q%L@ -\




Ref. No.[ Parts No. [Note Name of Parts = e el SRty
P | P=7 No.
C-1 SC-0339-1230 Presser Adjusting Screw At =H LIAL (9/167n=20) 1 1
C-2 05-002C-2500 Nut (9/16”n=20) QUHEHE LA IHHE 1 1
Cc-3 05-004G-207M Presser Spring (M) TEH Y ATy (LEE) 1 1
C-4 05-005C-2070 Presser Spring Rod e =HE 1 1
C-5 05-106A-2070 Presser Bar FE 1 1
C-6 06-102W-2350 Washer M 1 1
Cc-7 05-108A-2070 Presser Bar Bushing +EU ®4 1 1
Cc-8 SC-0164-2700 Screw (M5, £=5) HYE Ftal DA} 1 1
C-9 GP-037568-00 Presser Bar Holder FEo &ol 1 1
C-10 03057SC-A001 Screw (11/64”n=40, £=10) SUFA ELEAL 1 1
c-11 05-012A-2070 Presser Bar Lifting Cam Shaft FEU 227 A = 1 1
C-12 02-016R-1230 O-Ring (P4) o-3 1 1
C-13 43-001A-2500 Presser Bar Lifting Lever +EM =2/7| 1 1
C-14 SC-0528-1230 Screw (9/64"n=40, {=10) ZFHHFAN(SR) 1 1
C-15 02-019W-1230 Washer 2kM 1 1
C-16 05-017A-2070 Presser Foot (8mm) 2 (#)-8mm A | 14 C-16
C-16-1 05-071C-2070 Finger Guard QA= 1 1 C-16
C-16-2 05-0175-2070 Screw (1/8 n=40, £=10) O LEAL 1 1 C-16
C-16-3 | 05-017G-2070 Presser Foot Stop Spring L2y Az 1 1 C-16
C-17 SC-0315-2302 Screw (9/64"n=40, £=9) LRk ELEA} 1 1 C-16
C-18 05-019A-2070 Spacer for Presser Adjusting Screw UHEH LIAL AfO|A 1 1
C-19 43-001A-2070 Shaft for Presser Lifting Link FEW S I =F 1 1
C-20 43-002C-2070 O-Ring (P3) o-g 1 1
Cc-21 43-004A-2070 Thread Tension Release Plate HAEF7| AEsH 1 1
C-22 43-005A-2070 Tension Release Connecting Rod AEFI| dERE 1
C-23 43-006S-2070 Stud Screw for C-23 CHOFAL 1
C-24 40-007W-1600 Washer 2kM 1 1
C-25 43-008A-2070 Presser Lifting Link +EM 28 23 1 1
C-26 05-014C-1230 E-Ring (b4) E-3 2 2
c-27 43-010G-2070 Spring for Lifting Link Shaft S 3 2z 1 1
C-28 43-011C-2070 Presser Lifting Link Connecting Bar FE 28 g3 dds 1 1
C-29 43-0125-2070 Stud Screw for C-32 CHPAL 3 3
C-30 43-013A-2070 Knee Lifting Link f2E28 83 1 1
C-31 43-014A-2070 Knee Lifting Bar f2E2E = 1 1
C-32 SC-001176-00 Stud for Knee Lifting Link FESE g3 AHE 1 1
C-33 43-016G-2070 Spring for Link Stud g3 AHE A2 F 1 1
C-34 SN-0101-7400 Nut (11/64"n=40) AT 0| F LIAHHE 1
C-35 43-0355-2070 Adjusting Screw LR ASEELIAL 1 1
C-36 43-0365-2070 Nut (M6) HE 1 1
C-37 SC-0104-5607 Screw (11/64"n=40) 5tE SH o FYLIA 1 1
C-38 05-002R-1230 Rubber Cap for Presser bar bushing +EU 74 Y 1 1
P KM-2070P P-7 : KM-2070P-7




Feed Mechanism
I[0|E A




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P | P=7 No.
D-1 06-001A-207P Stopper Shaft AEH & 1 1
D-2 06-010R-1230 O-Ring -2 2 2
D-3 20S0215-306H BackTack Motor HHEY D Ef 1 1
D-4 SC-0328-8670 Screw HHEH D E{ ELIA} 4 4
D-5 06-090A-207P BackTack Motor Bracket SHEN ZE| 223l 1 1
D-6 SC-0140-5607 Screw—-A DE B2 ELAL- 1 1
D-7 SC-0253-7400 Screw—-B DE 2217 ELIA-B 2 2
D-8 025029S-306H Backtack Sensor SHEH HIA 1 1
D-10 GP-022092-00 Sensor Base SHEH MIA Hjo|A 1 1
D-11 SC-0502-2302 Screw H| O & ELEAL 2 2
D-12 SC-0164-2700 Screw (M5, £=5) HYEIt2 D LA 2 2
D-13 06—-009A-207P Connecting Rod Shaft Hd RE F 1 1
D-14 06-031C-106L Washer 2kM 1 1
D-15 RI-000108-00 E-Ring (¢8) E-2 (¢8) 1 1
D-16 06-128A-106L Reverse Lever Shaft Bushing (F) Azlee F MY (DU 1020) 1 1
D-17 06-015A—-207P Reverse Lever Shaft Bearing (R) Axlel & FH| 02 (6002) 1 1
D-18 06-025R-2070 Reverse Lever Shaft Rubber Cap x| & 020y 1 1
D-19 06-017A-207P Reverse Lever Shaft Azl = 1 1
D-20 SC-A308-4517 Screw (1/4”n=40, 1=6) R 5 5
D-21 06-022A-207P Cover for Reverse Lever Shaft AR & AHH 1 1
D-22 SC-0211-7500 Screw (M4XxP0.7, 1=8) DM ATHLEA 3 3
D-23 06-025C-207P Bearing Coilar xRl X Hold Ft2) 1 1
D-24 06-078A-207P Timing Pulley-A SHEd Efo|Y E2|-A 1 1
D-25 06-079A-207P Timing Pulley-B dHEd Efo|Y Z2|-B 1 1
D-26 06-081A-207P Timing Belt Elo|Y HE 1 1
D-27 GP-022091-01 Sensor Slit SHEH MIA ZHX| 2 1 1
D-28 06-038A-207L Condense Regulator (L) ZH A /| (HE8) 1 1
D-29 SC-0159-3500 Sensor Slit Screw ZX| 2 ELIAL 2 2
D-30 06-041P-2070 Eccentric Pin for Feed Regulator Shaft e HaH 1 1
D-31 06-043A-2070 Feed Regulator Shaft == 1 1
D-32 06-044A-2070 Feed Regulator Shaft Connecting Rod HED| AARE 1 1
D-33 15-220A-7900 Slider Block &zto|H 2 2
D-34 06-046A-2070 Slider Shaft salolH & 1 1
D-35 06-047C-2070 Guide Plate (A) 7tol= #(A) 1 1
D-36 06—-048C-2070 Guide Plate (B) 7+0| E EH(B) 1 1
D-37 SC-0543-2302 Screw (11/64”n=40, {=8) E7HSI x| D LA} 6 6
D-38 07-252A-5607 Collar for D-37 Az 1y 72} 1 1
D-39 SC-0317-2700 Screw (15/64"n=28, (=7.5) A Z ol DX LEAL 2 2
D-40 06-053A-2070 Feed Cam ajolE A 1 1
D-41 SC-A117-4417 Screw (1/4”n=40, [=8.5) ZLbAL 1 1
D-42 06—-056A—-2070 Feed Cam Bearing ool = 2 o3 (FWF-222817) 1 1
D-43 06-057A-2070 Feed Cam Connecting Rod oo|=E M dd RE 1 1
D-44 06-058C-2070 Cover for D-48 0| = Y Hlo{E HH 1 1
D-45 SC-A301-4119 Screw (9/64”n=40) ELEAL 2 2
D-46 06-060S-2070 Stud Screw for D—38 CHOFAL 1 1
D-47 SN-0105-3400 Nut (15/64"n=28) THRSRECLAIHE 1 1
D-48 06-062A—-2070 Feed Rock Crank oolE 5 W3 1 1
D-49 06-0635-2070 Stud Screw for D-54 CHpA} 1 1
D-50 SN-0107-1230 Nut (9/32"n=28) Io|ExXET| HAZ AL HE 1 1
D-51 SC-0343-3800 Screw (15/64"n=28, {=17) AT E 2 U T ELIAL 1 1
D-52 06-069A-2070 Feed Rock Shaft Bushing (F) 5 Ao MRA 1 1
D-53 06-070A-2070 Feed Rock Shaft Bushing (M) =4 4 x4 1 1
D-54 06-071A-2070 Feed Rock Shaft Bushing (R) =g 2l =14 1 1
D-55 06-072A-2070 Feed Rock Shaft o Ay 1 1
D-56 SC-0110-1230 Screw (15/64"n=28, 1=4.5) HHsH Y LA 1 1
D-57 01-112R-1230 Feed Rock Shaft Rubber Cap U 2Fop| 1 1
P KM-2070P P-7 : KM-2070P-7




Feed Mechanism
I[0|E A




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P | P=7 No.

D-58 06-075A—-2070 Collar for D-63 =4 2ol 72} 2 2
D-59 SC-A117-4417 Screw (1/4”"n=40, 1=9) D LEAL 4 4
D-60 06-077A-2070 Feed Rocker Bracket oolE s 223 1 1
D-61 06-078A-2070 Feed Rocker Bracket Eccentric Shaft Lol=E 2F 22l Hal = 1 1
D-62 06-033M-7400 Felt for D-37 ety dE 3 3
D-63 SC-0179-3710 Screw (11/64”n=40, {=10) S ELLA 4 4
D-64 06-081A-2070 Feed Base &= BHE 1 1
D-65 06-082P-2070 Eccentric Pin for D-72 =4 HAE 1 1
D-66 06-083A-2077 Feed Base Connecting Rod SHEHE dd RE (AHE) 1
D-67 06-084A-2070 Feed Base Connecting Rod B EHE 2 RE (H|ALH) 1

D-68 SC-0307-1230 Screw U A W FE LA} 1 1
D-69 11-017W-2700 Washer Z ot 1 1
D-70 SC-A297-4118 Screw (1/8”n=40, 1=6) ELEAL 1 1
D-71 06-088A—207L Feed Dog (2.5mm) =4 (2.5mm) 1 1
D-72 06-034W-7400 Washer 2kM 3 3
D-73 06-090W-2070 Washer 2kM 2 2
D-74 06-091M-2070 Felt for D-69 e 1 1
D-75 06-092A-2070 Condense Regulator Rod Z2dx =H RE 1 1
D-76 SC-A306-4113 Screw (1/8”n=44, [=8) ELEAL 2 2
D-77 GP-025090-00 Motor Cover 2E AHH 1 1
D-78 SC-0174-1230 Screw DE HH ELIA-A 1 1
D-79 SC-0253-7400 Screw DE A ELIA-B 1 1
D-80 15-010W-5607 Washer ZILIA-BE 2tM 1 1
D-81 16014SW-4115 Washer 2kM 2 2
D-83 06-066C-2070 Return Spring Holder 23 Az ZHo| 1 1
D-84 GP-001177-00 Feed Regulator Stopper HE| AR 1 1
D-85 SC-000547-00 Screw(M3xP0.5) SHER MM 2230 ELIAL 2 2

P KM-2070P P-7 : KM-2070P-7




Lower Shaft Mechanism
I

ol
I
i
]




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P | P=7 No.

E-1 GP-019821-00 Lower Shaft 5tE (AR &) 1 1
E-3 07-046A-2070 Lower Shaft Bushing (F) 5hs MR 1 1
E-4 07-004A-2070 Lower Shaft Bushing (M) S5t X4 1 1
E-5 10-041A-2077 Thread Trimming Cam AR Y 1
E-6 SC-0153-7400 Screw (1/4”n=40, (=8.5) EtO| Y Z2|E LIAL B 2
E-7 10-043A-2077 Collar for E-5 AR 72} 1
E-8 SC-550-4517 Screw (1/4”n=40, 0=6) A 2
E-9 07-005A-2070 Lower Shaft Timming Pulley 5= Eto|Y E2| 1 1
E-10 07-019A-9570 Lower Shaft Bearing (R) 5t ¥ Ho{d (6202 ZZNR) 1 1
E-11 SC-A308-4517 Screw (1/4”n=40, {=6) ELEAL 6 6
E-12 SC-0153-7400 Screw (1/4”n=40, (=8.5) Eto|Y Z2|LIAL B 2 2
E-13 07-053A-2070 Lower Shaft Bushing (R) ol =4 1 1
E-14 07-010A-2070 Nipple HE 5 5
E-15 07-011A-2070 Piston IAE 3 3
E-16 07-012G-2070 Piston Spring TAE ATE 3 3
E-17 07-0135-2070 Cap Screw for E-15 I AE OPHLEAL 3 3
E-18 07-014A-2070 Hook Driving Shaft Bushing = 7S5 Y 1 1
E-19 07-015A-2070 Hook Driving Shaft = TS5 1 1
E-20 07-016A-2070 Lower Shaft Gear 5tE 7104 1 1
E-21 07-018A-2070 Hook Driving Shaft Gear = 75% 7|0 1 1
E-22 07-020A-2070 Hook Driving Gear = 73719 1 1
E-23 07-022A-2070 Eccentric Shaft for E-19 EFEF HME 1 1
E-24 13-021R-5300 O-Ring (P5) = 7S5 HAS 0-3 (PH) 1 1
E-25 07-024A-2070 Hook Shaft Bushing (F) 5 5% 1 1
E-26 07-025A-2070 Hook Shaft Bushing (R) = = 24 1 1
E-27 07-026A-2070 Hook Shaft =5 1 1
E-28 07-027S-2070 Screw ZLpAL 1 1
E-29 06-033M-7400 Felt for E-27 EEHE 1 1
E-30 07-029S-2070 Screw E LA 1 1
E-31 07-030M-2070 Hook Shaft Cover Gasekt = 5 Aw 7t23 1 1
E-32 07-031C-2070 Hook Shaft Cover = = 7 1 1
E-33 SC-0126-3600 Screw (3/32"n=56, £=8.4) A EEER|E LA 3 3
E-34 07-033A-2070 Hook Shaft Gear = £ 7/0f 1 1
E-35 07-001A-2077 Hook = (MEE8) 1
E-36 07-001A-2070 Hook = (HIAE8) 1

E-37 07-002A-2077 Bobbin Case 28l 7olA (AEE) 1
E-38 07-002A-2070 Bobbin Case el #o|A (HAIEE) 1

E-39 07-145A-2077 Bobbin HHI(ALE) 1
E-39 07-145A-2070 Bobbin HUEI(H[AFY) 1

E-40 07-003A-2070 Inner Bobbin Stopper ZtotErol 1 1
E-41 SC-A170-4124 Screw (9/64"n=40, (=8) S 1 1
E-42 07-057M-2070 Lower Shaft Rubber Cap stE 120y 1 1

P KM-2070P

P-7 1 KM-2070P-7




£
@
c
©
i
(8)
Q
=
(@]
£
X
(8)
(®]
(14
| .
(3]
(0]
o
©
Q
Q
P4




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P | P=7 No.
F-1 - Needle Bar Frame Ass’y Hisof el (=) 1 1 F-1
F-1-1 15-101A-2070 Needle Bar Frame Htsoi =i gl 1 1 F-1
F-1-2 15-102A-2070 Needle Bar Rock Shaft st 25 = 1 1 F-1
F-1-3 15-103P-2070 Pin HE Hold H 2 2 F-1
F-1-4 15-104C-2070 Guide Plate JtolE & 1 1 F-1
F-1-5 | 15-105A-2070 Needle Bar Frame Bushing (U) shsd Fallel R4 (&) 1 1 F-1
F-1-6 15-106A-2070 Needle Bar Frame Bushing (L) Htsth el R4 (5 1 1 F-1
F-1-8 44-0000-1230 Oil Wick T4 1 1 F-1
F-2 15-002A-2070 Needle Bar Rock Shaft (F) Hist 25 5 M4y 1 1
F-3 15-003A-2070 Needle Bar Rock Shaft (R) HE 25 &5 X4 1 1
F-4 15-004P-2070 Needle Bar Frame Fixing Pin (F) = D™E (8) 1 1
F-5 15-005P-2070 Needle Bar Frame Fixing Pin (R) =zl I™E () 2 2
F-6 13-021R-5300 O-Ring 0-3 (P5) 6 6
F-7 01-017S-8577 Screw (M5) DF LA 9 9
F-8 15-009A-2070 Motor Base E I e 1 1
F-9 15-010S-2070 Screw (M5, (=25) ELEAL 3 3
F-10 15-0115-2070 Screw (M5, £=25) ZILEAL 14 | 14
F-11 15-012A-2070 Motor Ass’y XM 2E (#8) 8 8
F-12 02015SC-4113 Screw (M4, /=10) ELEAL 4 4
F-13 15-014A-2070 Motor Lever 2E B 1 1
F-14 SC-0162-5607 Screw (M5, £=12) AR B HEE LA} 2 2
F-15 15-016A-2070 Motor Lever Shaft DE 2H 5 1 1
F-16 15-017A-2070 Rocking Bracket s =223l 1 1
F-17 15-019W-2070 Washer A 1 1
F-18 15-020A-2070 Rock Connecting Rod 2T AARE 1 1
F-19 GP-035806-00 Rocking Joint 2E =CE 1 1
F-20 SC-0108-2350 Screw (M6, £=18) AAZHOIATHMEE 1 1
F-21 15-023A-2070 Rocking Joint Shaft LET XUE F 1 1
F-22 01-009R-2350 Oil Hose Holder =27 S2F0| 1 1
F-23 15-025A-2070 Sensor Slit Al 1 1
F-24 SC-0365-3710 Screw (9/64"n=40, {=5.5) HEHE HIHLEARSH 1 | 14
F-25 15-127A-2070 Sensor Ass’y HE MM (#8) 1 1
F-26 GP-035805-00 Sensor Bracket MM Eald 1 1
F-27 GP-035803-00 Sensor Setting Plate MM D™E 3 3
F-28 SC-0211-7500 Screw (M4, £=8) DM ATH LA 1 1
F-29 15-031C-2070 Cord Holder FEFo| 1 1
F-30 15-033A-2070 Eccentric Shaft Ha & 1 1
F-31 15-033A-2070 Collar for Ha F 72} 4 4
F-33 15-036G-2070 Plate Spring oAy 1 1
F-34 15-037C-2070 Plate Spring Holder oAz nyE 1 1
F-35 SC-0175-1230 Screw (11/64"n=40, 0=8) AR 7| FHHFLEAL 2 2
F-36 15-039A-2070 Plate Spring Clamp oAzE SYD 1 1
F-37 44-0000-1230 Qil Wick ZE HolA 27 F4A 1 1
F-38 44-012C-1230 Oil Hose DE HOlA ZFR TA 0.2 | 0.2
F-39 02S003S-306H Link Cam Washer EEREX 1 1
F-40 225019S-306H Screw Go|EE 2= J10|E S2LIAIB 4 4
F-41 01-017W-1600 Washer 2bM 1 1
F-42 15-107M-2070 Felt == 1 1

P KM-2070P

P-7 1 KM-2070P-7




e
k2
[ -y
(]
P
O
Q
s
[
S
wn
o
T
©
a =T
Q K
i -
-
o3
Q
wn
(4]
o
Q
o
e
(V]
Q
[ ..
i -
T




Ref. No.[ Parts No. [Note Name of Parts = e el SRty
P | P=7 No.

G-1 40-001A-2070 Thread Guide with Three Holes MTE AZol 1 1

G-2 SN-0121-7400 Nut HTHAZOIHE 1 1

G-3 GP-037464-00 Thread Guide for Arm Arm & oy 1 1

G-4 SC-0505-3710 Screw Arm A obfl EILEAL 2 2

G-5 40-005A—-2070 Second Thread Tension Adjusting Ass’y Hzx MxHA EX (1) 1% | 148 G-5
G-5-1 40-105A-2070 Thread Guide Plate HxE MEE x| AohfE 1 1 G-5
G-5-2 - Thread Guide Disc Hx MxEE x| HAl 2 2 G-5
G-5-3 40-103A-1230 Spring Bx AxH x| AZE 1 1 G-5
G-5-4 40-106A-2070 Thread Tension Adjusting Stud HxE MERE X ARE 1 1 G-5

G-6 10-0175-8577 Screw (M5 {=5) O™ LEAL 2 2

G-7 40-007A-2070 Thread Tension Adjusting Ass’y F Mzx=H Ex| (#) 1% | 14 G-7
G-7-1 GP-000729,00 Thread Tension Adjusting Body Axd Zx| FH 1 1 G-7
G-7-2 GP-000934,00 Thread Take Up Spring AR Az 1 1 G-7
G-7-3 40-404A-1230 Thread Tension Adjusting Shaft AM=xH ER F 1 1 G-7
G-7-4 GP-001718 Felt AxH ExX| HE 4 4 G-7
G-7-5 11085AF-A001 Thread Guide Disc AxHE Ex| HA 1 1 G-7
G-7-6 40-304A-1230 Thread Tension Adjusting Presser Plate A TR HAl b 1 1 G-7
G-7-7 40-108G-2070 Thread Tension Adjusting Spring AMxH Zx| Az 1 1 G-7
G-7-8 40-084W-1230 Spring Stopper AxH Zx| AEH 1 1 G-7
G-7-9 40-204A-2350 Thread Adjusting Nut AEHE X Y HE 1 1 G-7
G-7-10 40-604S-1230 Screw O LEAL 3 3 G-7
G-7-11 40-117P-2070 Thread Tension Release Pin AEF7 1 1 G-7
G-7-12 40-008R-1230 Rubber Cap AxdE EX 17 Y 1 1 G-7

G-8 40-009P-2070 Thread Tension Release Drive Pin A7 #sH 1 1

G-9 40-006A-Z001 Thread Tension Release Solenoid Ass 'y AM=F7| &2 0| = (f8) 1# | 14

G-10 40-011A-2070 Thread Tension Release Solenoid Base AEF7| &8l ol E H|o|A 1 1

G-11 SC-A174-4122 Screw (11/64” n=40, ¢=11) DX LEAL 2 2

G-12 40-014A-2070 Thread Release Connecting Link AEF7| dgdE3a 1 1

G-13 40S026S-306H Stud Screw for G-12 A=FT7| AZZ 3 chbAb 1 1

G-14 10-020W-2700 Washer 2kM 6 5

G-15 40-014A-2070 Thread Tension Release Crank Shaft Bushing AM=F7] 383 & 24 1 1

G-16 40-018A-2070 Thread Tension Release Crank Shaft AEF7 3Y¥3 = 1 1

G-17 40-019A-2070 Thread Tension Release Crank AEF7 3¥3 1 1

G-18 10-013S-257A Stud Screw for G-17 AEF7| Y3 EhA} 1 1

G-19 40-007W-1600 Washer 24M 1 1

G-20 40-022G-2070 Tension Release Return Spring A7 2ld 2z 1 1

G-21 15-026W-3400 Washer 2FM 1 1

G-22 21-102P-120H Snap Pin 2¢H (284 6) 1

G-23 SN-0101-1600 Nut (11/64”n=40) AZZHZAO|FLIAIHE 1 1

G-24 GP-030607-00 Stopper Rubber for G-17 ASx7| 383 AEH 1Y 1 1

G-25 GP-018312-00 Cushion Ax FM(2070) 1 1

P KM-2070P P-7 : KM-2070P-7




£
R
c
©
i
(8)
Q
=
.
Q
2

A

olo|




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
pP-7 No.
H-1 11-015A-Z001 Wiper Solenoid Ass’y 2lo|H &2 ol = (%8) 1=
H-2 11-002C-2077 Wiper Solenoid Stud 2lo|H &2 0|E AFHE 1
H-3 11-003G-2077 Spring for H-2 2t0|H &2 c0|E AEE AZY 1
H-4 GP-037735-00 Wiper Solenoid Base 20| &2l 0| = Ho|A 1
H-5 SC-0132-7500 Screw (M3xP0.5, £=3.8) 20| H D H LIA}L 2
H-6 11-006A-2077 Spacer for 2to|H &2 0| E Hjo|A AH O] 2
H-7 01-008S-2070 Screw (9/64"n=40, 1=8) ELEAL 2
H-8 11-008R-2077 Eccentric Rubber HA OS2 1
H-9 11-009A-2077 Thread Pulling Wire Driving Lever 2t0|0] F&aiH 1
H-10 WS-000260-01 Hinge Washer Bl X| 2bA 1
H-11 11-011W-2077 Washer IS 1
H-12 11-0125-2077 Screw (9/64"n=40, £=5.5) ELEAL 2
H-13 GP-020935-00 Thread Pulling Wire Crank 2folo I3 1
H-14 11-014G-2077 Thread Pulling Wire SIA 3= 2folof 1
H-15 SC-0138-3800 Screw (1/8”n=44, [=4) 2FM 2
H-16 11-017A-2077 Wiper Driving Plate eto|lm & 1
H-17 11-018G-2077 Spring for H-17 ool FEE AZE 1
H-18 11-019C-2077 Wiper Connecting Rod Cover 20|H AZRE HHH 1
H-19 11-027C-2077 Wiper 2}0| I 1
H-20 11-021A-2077 Wiper Clamp ool Y= 1
H-21 SC-0497-1230 Screw (3/16”n=28, [=12) EIHI (M) DY LA 1
H-22 11-023A-2077 Wiper Clamp Bracket cetolm 23 =2l 1
H-23 11-02485-2077 Screw BIX| LEA} 2
H-24 11-025A-2077 Wiper Connecting Rod 2lo|H HAZERE 1
H-25 11-026S-2077 Stud Screw for H-23 ool EY = 223l chfAl 1
H-26 06-033M-3800 E-Ring($3) E-2(43) 1
H-27 H-030A-2070 Wiper Solenoid Cable 2lo| &2l co|= #HolE 1

P KM-2070P

P-7 1 KM-2070P-7




£
0
c
©
L
O
o
=
o
£
£
£
=
-
Yo
©
0
| .
L
T

2t

AFE 2




Ref. No. Parts No. | Note Name of Parts = o eSSty

P=7 No.

-1 10-001A-2077 Thread Trimming Base AL H| O] A 1

|-2 10-002A-2077 Thread Trimming Clutch Plate 23 # 1

-3 10-003G-2077 Return Spring for 1-2 2% Helg Azg 1

-4 10-004A-2077 Shaft for |-2 S T = 1

-5 SN-0105-3400 Nut (15/64”n=28) & TE CHIALHE 4

-6 06-020C-7400 E-Ring ($6) ($6) 2

-7 10-007A-2077 Thread Trimming Solenoid Connecting Link SelcolE HHY T 1

-8 10-108S5-2077 Thread Trimming Stud Screw “A” SR I ChAA” 1

-9 10-044A-2070 Thread Trimming Solenoid Ass 'y £8 0l E (#) 148

I-10 10-010A-2077 Shaft for I-12 e & 1

=11 10-012G-2077 Thread Trimming Driving Lever Return Spring  |AFE &S 2|H A=Y 1

-12 10-013A-2077 Thread Trimming Driving Lever AHE AtEeH 1

-13 10-014C-2077 Spring Pin (b5, {=14) Az m 1

I-14 10-016A-2077 Thread Trimming Roller Arm Bracket AR 228 o 2213l 1

I-15 10-017A-2077 Roller Arm Bracket Shaft 2g & =22l £ 1

-16 05-014C-1230 E-Ring (b4) E-2 (p4) 1

=17 10-019G-2077 Roller Return Spring 228 2lH Az 1

1-18 SC-0502-2302 Screw (9/64”n=40, (=6) SUEZ D E D LAKT) 4

I-19 10-021C-2077 Thread Trimming Cam Roller AEY 228 1

1-20 10-0225-2077 Stud Screw for I-19 AMEH 2 S8 ChpA} 1

[-21 10-023A-2077 Thread Trimming Cam Roller Base AR 228 Ho|A 1

|-22 SN-0115-7400 Nut (M4XxP0.7) HE 1

|-23 10-025A-2077 Thread Trimming Roller Arm AtE 228 ¢ 1

|-24 10-026C-2077 Stopper for I-12 ALE ZHE Bl AETH 1

1-25 SC-0543-2302 Screw (11/64”"n=40, (=6.5) FRFSIX] D LEAL 4

1-26 SC-0183-2700 Screw (15/64"n=28, (=14) A DHLIAKB) 2

1-27 SC-0196-2700 Screw (M3%P0.5, £=8) Lo|=E8E THLIA} 4

|-28 10-030S-2077 Adjusting Screw LEAE 1

1-29 10-031A-2077 Screw (3/16”n=32, 1=6) A ARE HolA 1

1-30 10-032A-2077 Moving Mes Connecting Rod HAAZRE 1

1-31 10-0345-2077 Stud Screw for 1-30 b 1

1-32 10-035A-2077 Thread Trimming Drive Crank aE 3¥3 1

1-33 10-036S-2077 Stud Screw for 1-32 ZtE W chfab 1

1-34 GP-034905-00 Stopper for 1-32 s AW3I AEH 1

1-35 SC-0174-1230 Screw (11/64"n=40, 0=11) Z}OFEO| LEA 2

|-36 10-045A-2077 Mes Bracket H A =22zl 1 1-56

1-37 10-046C-2077 Knife Holder ol 1 1-56

1-38 GP-033340-00 Fixed Mes I H A 1

1-39 10-048A-2077 Moving Mes S 1

1-40 GP-033353-00 Fixed Mes Clutch | A~ 28R 1 |I-56

1-41 10-050G-2077 Fixed Mes Clutch Spring o | A SR A2 1

|-42 10-051S-2077 Stud Screw for 1-41 CHpA} 1 1-56

1-43 10-052C-2077 Lower Thread Holder Aol 1

1-44 SC-0125-5607 Screw (3/32"n=56, £=2.2) HESCH Aloky ELEAL 1

1-45 SC-0152-1800 Screw (3/32"n=56, 0=4.8) HisC AZo| ELEAL 1

|-46 10-055G-2077 Adjusting Spring for 1-44 YATO| =& Az 1

1-47 10-0575-2077 Screw (9/64”n=40) LA 1

1-48 10-0585-2077 Screw (9/64"n=40 {=6) DY LA 1

1-49 SN-0101-1600 Nut (11/64”n=40) ATHAO| F LA HE 1

1-50 11-017W-2700 Washer 2kM 3

I-51 GP-037703-00 Hook Shaft Gear Cover = 5 710] HH (MEE) 1

1-52 07-051C-2070 Hook Shaft Gear Cover = 5700 7 (HIAEEB)

1-53 07-052M-2070 Hook Shaft Gear Cover Gasket = 5 710 AHu 7t 1

|1-54 11-016W-2700 Spring Washer AxE 2kM 3

I-55 SC-A156-4118 Plus Minus Round Head Screw S0 Hs| Z2LpAL 1

1-56 AS-007504-00 Mes Bracket Ass’y H A =21 (X) 1

P KM-2070P P-7 : KM-2070P-7




' Reverse Button Mechanism

AT HE A




Ref. No Parts No. | Note Name of Parts = H el App‘hed
P |P-7| Period
J-1 12-001A-5607 Reverse Button Case HE Aol A 1 1
J-2 SC-0179-3710 Screw (11/64"n=40) SIEH ELEAL 2 2
J-3 12-003A-2070 Reverse Button S/W Ass’y A7 HEH A29X (1) 148 | 140
-4 12-0125-2700 Screw O LEAL 2 2
J-5 PN-000695-00 Reverse Button Actuator Pin ARl HE 2F E 1 1 Feb.13.09
12-004P-5607 Reverse Button Actuator Pin A B 2S 1 1
J-6 43-009C-1600 E-Ring (¢9) E & (¢9) 2 2
J-7 12-007A-2077 Reverse Feed Control Lever Ass’y oAzl == 2fH] (#) 140 | 148
J-8 SC-0178-7400 Screw (11/64"n=40) AFH AL (D 1 1
J-9 12-008G-5607 Spring for J-7 A A e AT 1 1
J-10 12-009R-5607 Insulated Rubber AR @A AR 1 1
J-11 GP-025532-00 Reverse Button Cable Bushing x| 2&l Aol 2 &4 1 1

P KM-2070P

P-7 1 KM-2070P-7




Lubrication Mechanism

2% o




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P | P=7 No.
K-1 44-001A-2070 Oil Window Oil Catcher FE 22 80| 1 1
K-1-1 44-033C-2070 Oil Supporting Cap
K-2 44-001C-207P Oil Gauge Window e 1 1
K-3 44-002R-2500 O-Ring (G25) 20 3 (G25) 1 1
K-4 SC-0543-2302 Screw (11/64”"n=40, (=7.4) E7HSIX] DHLEAL 11 11
K-5 44-0000-1230 il Wick HEE 287 74 1 1
K-6 GP-034901-00 Oil Return Tube HEE 27 52 0.3 | 0.3
K-7 44-007C-2070 Oil Hose Holder for Face Plate HIE S/ SAFO| 1 1
K-8 SC-0365-3710 Screw (9/64"n=40, £=5.5) I E 04 FHHELEAR(SEH 5 5
K-9 44-0000-1230 Oil Wick HEE 2R 7o 1 1
K-10 GP-034901-00 Oil Return Tube O SR S A 0.7 | 0.7
K=11 44-011C-2070 Oil Return Felt et "HE 1 1
K-12 44-012C-2070 Oil Hose Holder 2R s AZo| 1 1
K-13 44-014C-2070 Oil Return Felt Holder 2 BEFO| 1 1
K-14 4450025-306H Oil Hose 2E @odio| Hjf SA 0.3 0.3
K-15 GP-034901-00 Oil Return Tube MR ER 52 0.6 | 0.6
K-16 GP-034901-00 Oil Return Tube 8 32 0.3 [ 0.3
K-17 44-019A-2070 Oil Filter Base 22 ZE Ho|A 1 1
K-18 44-020C-2070 Oil Filter 2 e 1 1
K-19 44-021A-2070 Oil Filter Base Bracket 22 ZH HolA a2l 1 1
K-20 44-026G-7400 Hose Holder A SAZTO| A 1 1
K-21 01-009R-2700 Cable Holder(6N) Alo| E &0l A (6N) 1 1
K-22 GP-034901-00 Oil Return Tube g s sA 0.2 | 0.2
K-23 44-029C-2070 Hook Shaft Pipe = £ o7 ool= 1 1
K-24 44-030A-2070 Lubricator for Hook Shaft == =274 1 1
K-25 44-032C-2070 Oil Cap 2 74 1 1
K-26 SC-0361-1230 Screw (3/16”n=32, £=18) SHEUZELIAL 1 1
K-27 44-034G-2070 Adjusting Spring for K-26 ™ AZE 1 1
K-28 44-0000-1230 Oil Wick Ul 74 1 1
K-29 07-048C-2070 Lower Shaft Gear Cover 5tE 710 A1 1 1
K-30 44-134C-5700 Nipple HE 1 1
K-31 SN-0101-1600 Nut (11/64"n=40) ATZHAO| F LIAIHE 1 1
K-32 GP-016940-02 Block For Adjusting Oil FE=H ES 1 1
K-33 14005SC-4517 Screw (M8X%L8) FHZE LA} 1 1
K-34 SC-000577-00 Screw (11/64”n=40) O LEAL 1 1
K-35 07-010A-2070 Nipple HE 2 2
K-36 04-103R-9570 Rubber 7Y AEIF 1 1

P KM-2070P

P-7 1 KM-2070P-7




I Reverse Feed Operation Panel Mechanism

A7 ST OlM T B




Ref. No.[ Parts No. [Note Name of Parts = H Gl SRty
P | P=7 No.
-1 02-011A-2070 Dial cro| 2
L-2 02-010A-2070 OP Front Cover I E OP M7 1
L-4 22-000P-2070 Dial OP Board Clo|Z OP 2 E 1
L-5 01-036S-1701 Screw B x=el LiAb 5
L-6 CA-003387-00 Dial Connecting Cable Clo| OP o1 #H 0l = 1
L-7 CA-000697-00 SSP Data File Down Load Cable SSP Hlo|H @l 22 E Aol 1
P KM-2070P P-7 : KM-2070P-7




Auto Presser Lifting Solenoid Mechanism (Option)

s FESEH oA (HEIAF)




Q’ty Assembly

Ref. No. Parts No. Note Name of Parts = |
P | P-7 No.
M-1 43-028A-2070 Auto Presser Lifting Solenoid Ass’y s FE28 &0l () 1% | 148
M-2 43-025A-2070 Auto Presser Lifting Crank As 2222 IY3T 1 1
M-3 SC-0346-2350 Bolt HEQE ST Aot 2E 1 1
M-4 43-027A-2070 Auto Presser Lifting Ball Joint Ass’y s FE2E 2 =0 E () 1% | 158
M-5 43-101A-1067 Knee Switch Ass'’y 2 A% (#8) 142 | 158

P KM-2070P P-7 1 KM-2070P-7



Accessories Mechanism

U A M| ZEH

37

SunSeare

EEEEEEEEEEEEEEEEEEEEEEEEEEEE




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P | P=7 No.
N-1 91-001C-1230 Accessory Bag Of M| Atz B 1 1
N-2 91-102C-1230 Driver (Large) E2tolH (X) 1 1
N-3 91-103C-1230 Driver (Middle, Small) Ez2tolH (h, /) 1 1
N-4 - Needle (SCHMETZ SY1965Nm10) Ht= (SY1965Nm70/10) 3 3
N-5 91-005C-2070 Timming Gauge (A) Eto| 2 Aol x| (A) 1 1
N-6 07-045A-2070 Bobbin 2ol (8[AHE) 2 0
N-6 07-045A-2077 Bobbin 2ol (AH) 0 2
N-7 91-002C-2700 L-Wrench (5mm) L &%l (5mm) 1 1
N-8 91-001C-3800 L-Wrench (4mm) L 2| (4mm) 1 1
N-9 91-003C-2700 L-Wrench (3mm) L #@x| (3mm) 1 1
N10 91-004C-2700 L-Wrench (2.5mm) L &lx (2.5mm) 1 1
N-11 91-001C-2700 L-Wrench (2mm) L 2&x| (2mm) 1 1
N-12 91-108M-640L Head Cover 0|4 AHH(C) 1 1
N-13 91-008C-1230 Oil Can LAM(2E8 1.0L) 1 1
N-14 GP-020482-00 Head Hinge o = 8IX| 2 2
N-15 01-042R-1230 Head Hinge Rubber of = SIX| & 2 2
N-16 01-241R-1230 Head Support Rubber (A) SIX| 18 (B) 2 2
N-17 01-213R-1230 Head Support Rubber (B) SR IR () 2 2
N-18 01-003C-1230 Nail ks 10 10
N-19 60-001A-207P Belt Cover (A) HE FHH (A) 1 1
N-20 60-002A-207P Belt Cover (C) HE HH (C) 1 1
N-21 SC-0533-3400 Screw (11/64”n=40) Z}OFEFO|LEA} 3 3
N-22 91-002S-3400 Screw (9/64” n=40, {=5.5) EILEA 2 2
N-23 41-101A-1230 Bobbin Winder Ass’y A7 () 148 | 148
N-24 44-038A-2070 Oil Pan U 1 1
N-25 44-003M-1230 Oil Pan Gasket AWM THAT 2 2
N-26 SC-0347-1230 Screw (M8xP1.25) H 7 OpHLEAL 1 1
N-27 44-010C-1230 Magnetic N 1 1
N-28 44-005R-1230 O-Ring 0 1 1
N-29 43-010A-1600 Knee Lifting Stick Support Cap FE22 S uE Y 1 1
N-30 43-007A-1600 Control Body X o &| 1 1
N-31 SC-0546-1230 Screw Mo x2S =ELIALCEH) 2 2
N-32 SN-0105-3400 Nut THRESRE chiAl HE 2 2
N-33 SC-0106-7400 Screw Z3 EHLIAL 1 1
N-34 43-024G-2070 Control Body Spring MO{x| Az 1 1
N-35 43-009C-1600 E-Ring($9) E & (49) 1 1
N-36 43-018C-2070 Control Body Shaft HolH = 1 1
N-37 43-031A-2070 Knee Lifting Pad Ass’y FE28 HE () 148 | 148
N-38 GP-022624-00 Thread Stand Ass’y Al 20| (#8) 14 | 148
N-39 91-011C-1230 Oiler U FRE 1 1
N-40 91-012C-1230 Head Rest FEXX| &S 1 1
N—-42 04-012C-2070 Needle Bar Stopper (3mm) Hi=C A& (3mm) 1 1
N-43 04-011C-2070 Needle Bar Stopper (5mm) Hstf A2EH (5mm) 1 1
N-44 04-009C-2070 Needle Bar Stopper (10mm) HHsf AEH (10mm) 1 1
N-45 40-108G-2070 Thread Tension Adjusting Spring AxFEER AZE 1 1
N-46 GP-000934-00 Thread Take Up Spring AR A= 1 1

P KM-2070P

P-7 1 KM-2070P-7




£
2
c
®
o
(&)
QO
=
X
(@]
(a0}
m
)
c
O
&)

a
7

A,

\/
A




Ref. No.[ Parts No. [Note Name of Parts = e el SRty
P | P=7 No.

0-1 GP-022749-00 Control Box ZEE g2 1 1
0-2 01-001M-PT02 Screw for Control Box (M6xL45) ZEE "iA EHLIAL 4 4
0-3 10-003S-SW66 Spring Washer for Control Box (¢$6) ZEE gA AZE oy 4 4
0-5 GP-022754-00 Front Cover o A 1 1
0-6 10-003M—-PT01 Screw for Front Cover (M4XL6) M HH E LA 8 8
0-7 GP-022753-00 Side Cover M 1 1
0-8 10-003M-PT01 Screw for Side Cover (M4XL6) EH 7] ELEAL 6 6
0-9 BD-000675-00 Power P.C.B (110V) ol E=(110V) 1 1

BD-000675-00 Power P.C.B (220V) el 2 E(220V) 1 1
0-10 10-002S-SW66 Screw for Power Board (M3XL7) el 2= E LA 4 4
0-11 01-004A-2070 Transformer (110V) E#MA ZHA10V) 1 1

GP-022757-00 Transformer (220V) E2hA ZH(220V) 1 1
0-12 07-0255-3701 Screw for Trancsformer (M5X112) EdlA = ELIAL 4 4
0-13 BD-000685-01 Step Driver Board A E2jojE HE 1 1
0-14 05-002A-9000 Heat Sink X-Y Drive X, Y E2fo|2 grdm 1 1
0-15 SC-000683-00 Screw for Heat Sink X=Y Drive (M4xL12) |X, Y E2}0|2 ZrA T ZELIAL 4 4
0-16 05-003A-XY10 Bracket for Heat Sink X-Y Drive X, Y E2fo|E g 223l 1 1
0-17 SC-000683-00 Screw for Bracket (M4xL12) =23 ELEAL 4 4
0-18 10-006M-SW66 Screw for P.C.B Bracket (M4XxL12) P.C.B 22121 ZE LA} 4 4
0-19 01-005A-BTO1 Fan bl 2 2
0-20 GP-017378-00 Fan Cover ™ 7 1 1
0-21 01-002M-AU12 Screw for Fan (M4XxL35) W ELAL 6 6
0-22 09-041S-3701 Nut for Fan (M4) o EHE 2 2
0-23 04-0000-2070 Step Drive (Ass’y) AH E2l0|E2 (f8) 1 1
0-24 BD-000236-01 Digital Board CIXE 2= 1 1
0-25 10-002S-SW66 Screw for Digital Board (M3XL7) CIXE 2= E LA} 4 4
0-26 03-0000-BR00 Main Motor Drive FE 7S E2lo|E EE 1 1
0-27 10-002S-SW66 Screw for Main Motor Drive (M3XL7) F5 7S =2to|2 ELA} 4 4
0-28 01-005A-BH30 Heat Sink Main Motor Drive F& 73 E2o|E g m 1 1
0-29 01-003M-PTO1 Screw for Heat Sink Main Motor Drive (M4XL16) |&=% +& S2}0|2 SH ok ZELIA} 4 4
0-30 SC-000683-00 Screw for IPM (M4XL16) IPM ELIAL 1 1
0-31 01-0035-2070 Screw for Bridge Diode (M4XL8) SEX| Clo| 2 ELIA} 1 1
0-32 01-007A-BTO1 Connector Cover B A 1 1
0-33 01-0045-2070 Screw for Connector Cover (M4XL6) AU E] B FE LA 2 2
0-34 01-001R-BT10 Ending Bushing olg £ 1 1
0-35 01-0015-2070 Sticker for Voltage Setting ot MM AEA 1 1
0-37 GP-011049-00 Caution Sticker 410 AE|A 1 1
0-38 01-001S-2070 Model Sticker D AE|H 1 1
0-39 91-001C-BT10 Urethan Washer <2l EF 2k 4 4
0-40 91-001C-PT10 Table Washer ElOlE 2t 4 4
O-41 01-037S-2070 Screw LEAL 1 1
0-42 09-012S-CE53 Earth Sticker oA AE[AH 1 1
0-43 09-044W-3701 Washer ZEold IH o|=20| 2t (M5) 1 1
0-44 04-023C-SC53 QC Sticker QC 2E|A 1 1
0-45 06-001A-XY01 Fan Fix Bracket W nMEai 1 1
0-46 01-002B-2070 Switch Input Cable A2|x| 12 70| £(22-022) 1 1
0-47 02-008B-BTO1 Step Motor Driving Cable A 2E FEH0|=(BT-014) 1 1
0-48 02-010B-BT01 Servo Signar Cable MEXNMF Ho{AlSH 0| Z2(BT-016) 1 1
0-49 02-011B-BTO1 Solenoid Power Cable &l co|E MY #Ho|2(BT-018) 1 1
0-50 01-009B-2070 Step Motor Power Cable AR DE Mel AHol2 1 1
0-51 CA-003385-00 Servo Motor Driving Cable MERH 73 70IE 1 1
0-52 CA-003786-00 Fan Cable A2t 70| 2(2Z-021) 1 1

P KM-2070P P-7 : KM-2070P-7




£
R
c
©
L
(8]
()]
=
n.u
c
>
c
S
-m
| G
Qo
o
o

0 am-




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P | P=7 No.
P-1 SPS-2070-0OP O/P Box (Ass’y) O/P A (#8) 148 | 148
p-2 05-0000-ZIZA O/P Board o/P EE 1 1
P-3 GP-022204-00 Membrane S/W H =z ol A9 x| 1 1
P-4 01-036S-1701 Tapping Screw for O/P Box (3XP1.6, L16) [O/P 2fA EfELIAL 1 1
P-5 02-001B-2070 O/P Cable O/P #Hlol& 6 6
P-6 15-026M-1000 Cable Tie 70l = Efo| 1 1
P-7 46-002C-2070 Clip 2 2 2
P-8 10-0175-8577 Screw for Clip (M5) 28 DHLIAL 2 2

P KM-2070P

P-7 1 KM-2070P-7




Gauge Parts
AlO|X| ZHA|

, Part Name (&)
Zigzag
Width
(71=) Needle Plate Feed Dog Presser Foot Stopper
- (&) (8L (C2=1"1)) (AEH)
06-188A-207L  Max. Stitch
(EIHE =) : 2.5mm
378
1844
= H — 1.7
01-137A-2070 E_EL ‘ %J:Q\m 05-117A-2070
== E‘@ , ; 04-009C—-2070
10mm i HEEH @H - i .
o —]l— B - } = -
2 —c I 5 06-189A-207M  Max. Stitch
378 (IS =) : 5mm 18.4
18.4 60°
]:f}
05-017A-2070
1
. I
06-389A-207L  Max. Stitch 2 H o | B
01-037A-2070 37.3 (ZIHEZ) : 2mm = -
34.5 17.4
] SLE-EL P 05-317A-2070
o T HHER ;
. == & [J|8 | | %J:Elw - |
8 =9 L= |7, ]D L =i 5
+ el B
=N 04-010C-2070
8mm
05-817A-2070 (@)
06-088A-207L  Max. Stitch | .
37.3 (ZIHEE) : 2.5mm ~ I -
01-437A-2070 (74 @ H< o 3
34.5 E
ol e Dt 1.7
115 mil BH g
[ i \ :
- —— S . ,
. =-o 4] |1 HEEH
05-517A-2070
€
1
I o
06-089A-207M  Max. Stitch I e
37.3 (ZIHE =) : 5mm
17.4 60"
01-537A-2070 T ] M/
) o, | h 7
= 5 NF ]D ﬁ%}% 05-617A-2070 04-011C-2070
3 S T A 25 :
smm T — I * @ S - I ;4
& ’|:|7’$|’:|7’@ L3 @U 2 I —
= 13.4




Part Name (8Y)

Zigzag
Width
(&I=) Needle Plate Feed Dog Presser Foot Stopper
o (&) (§L) (-2 (AEH)
~637A- 06-488A-207L  Max. Stitch
01-637A=2070 353 (R =) : 2.5mm
= 12.4
i Nl EL o 2
;L@J;I @,@ (IR i j:) L‘J:QW
I E— H =
e @ 05-217A-2070
01-237A-207L 06-288A-207L Max. Stitch 4
353 (R =) : 5mm , I
= 12.4 I B:< g ==
il ] JELE* . YRF:
o B_-H |
Aot T
06-588A-207L  Max. Stitch
35.3 (ZICHE =) : 2.5mm
12.4
01-337A-207M N‘l = -6} E: 05-917A-2070
e o j} %J:g\m 1
; « o @ %< J |E9 04-011C-2070
mm i s
@L@iﬂiii@ Iﬂ 06-289A-207M Max. Stitch
35.3 (ZIHE =) : 5mm
12.4
s
06-688A-207L  Max. Stitch
35.3 (ZIHE =) : 2.5mm
= 05-717A-2070
01-737A-2070 ”l = ) o 1
.8 SEIE]E ! > "
Sl 33 ?QW el |4 =
1 5 Eé @f ’
==
L@ @ 06-389A-207M  Max. Stitch
35.3 (ZIHE =) : 5mm
12.4
Ol E‘%‘g {‘} 1.7
) N’f E}Hj:) L
i ©
04-012C-2070
3mm .




Pedal Mechanism

1l
ol
=




Ref. No.[ Parts No. [Note Name of Parts = H el SRty
P |P-7 No.

R-1 01-106A-2070 Pedal Bracket Ass’y H EtE 23 () 1 1
R-1-1 01-006A-2070 Pedal Bracket =i 1 1
R-1-2 10-0000-SF55 Pedal Unit Ass’y HERUE(X) 4 4
R-1-3 12-001S-2507 Screw - LEAL 4 4
R-1-4 09-035S-3701 Nut HE 4 4

P KM-2070P P-7 : KM-2070P-7




Index

Parts No. Name of Parts Page[Ref.No Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-001M—-PT02|Screw for Control Box (M6xL45) | 37 | O-2 02-003A-2070 |Upper Shaft Collar (M) | 9 | B—28 | [06-020C-7400|E-Ring ($6) 25 -6
01-001R-BT10|Ending Bushing 37 | 0-34 02-004A-2070 |Upper Shaft Bearing (M) 9 B-29 06—-022A-207P |Cover for Reverse Lever Shaft | 13 | D—-21
01-001S-2070 |Model Sticker 37 | 0-38 | |02-006A-2070 |Upper Shaft Timing Pulley | 9 | B-30 | [06-025C-207P |Bearing Coilar 13 | D-23
01-001S-2070 [Sticker for Voltage Setting | 37 | O-35 | |02-007C-2070|Side Ring 9 B-31 06—025R—2070 |Reverse Lever Shaft Rubber Cap | 13 | D-18
01-002B-2070|Switch Input Cable 37 | 0-46 | |02-008A—-2070 [Timing Belt (UNITTA 600-5GT)| 9 | B-32 | |06-031C-106L [Washer 13 | D-14
01-002M-AU12 [Screw for Fan (M4xL35) | 37 | O-21 | |02-008B-BTO01|Step Motor Driving Cable | 37 | 0-47 | [06-033M-3800 E-Ring(¢3) 23 | H-26
01-003C—1230|Nail 35 | N-18 | |02-010A-2070|OP Front Cover 31 | L-2 ||06-033M-7400|Felt for D-37 15 | D-62
01-003M—-PTO1 |Screw(M4XL16) 37 | 0-29 | |02-010B-BT01 |Servo Signar Cable | 37 | 0-48 | |06-033M-7400 Felt for E-27 17 | E-29
01-0035-2070 |Screw for Bridge Diode (M4xL8) | 37 | O-31 | |02-011A-2070 |Dial 31 | L1 06-034W-7400|Washer 15 | D-72
01-004A-2070 |Transformer (110V) | 37 | O-11 | |02-011A-2070 |Upper Shaft Collar (R) | 9 | B-34 | |06—-038A—-207L |Condense Regulator (L)| 13 | D-28
01-004S5-2070 [Screw (M4XL6) 37 | 0-33 | |[02-011B-BT01 [Solenoid Power Cable| 37 | 0-49 | |06-041P-2070 |Eccentric Pin 13 | D-30
01-005A-2070 |Bed Base (F) 7 A-2 02015SC-4113|Screw (M4, £=10) 19 F-12 06-043A-2070 |Feed Regulator Shaft| 13 | D-31
01-005A-BH30|Heat Sink Main Motor Drive| 37 | 0-28 02-016R-1230|0-Ring (P4) 11 | C-12 | |06—044A-2070 |Feed Regulator Shaft ConnectingRod | 13 | D-32
01-005A-BT01|Fan 37 | 0-19 | |02-018A-2070|Pulley 9 | B-40 | [06—-046A-2070|Slider Shaft 13 | D-34
01-005B-2070|Bed Base (R) A-3 02-019A-2070 |Upper Shaft Bearing (R)| 9 B-33 | |06-047C-2070|Guide Plate (A) 13 | D-35
01-005M-2070|Face Plate Gasket A-5 | |02-019W-1230|Washer 11 | c-15 | |06-048C-2070|Guide Plate (B) 13 | D-36
01-006A-2070 |Pedal Bracket 43 | R—=1-1 | |02-020A-2070 |Link Cam 9 | B-2 |[06-053A-2070|Feed Cam 13 | D-40
01-007A—-2070|Face Plate 7 A-6 025003S-306H|Link Cam Washer 19 | F-39 | |06-056A-2070|Feed Cam Bearing 13 | D-42
01-007A-BT01 |Connector Cover 37 | 0-32 02S029S-306H |Backtack Sensor 13 D-8 06-057A-2070 |Feed Cam Connecting Rod| 13 D-43
01-008S-2070 |Screw (9/647n=40, 1=8)| 23 | H-7 | |03-0000-BR0O0|Main Motor Drive 37 | 0-26 | |06-058C-2070|Cover for D-48 13 | D-44
01-0085-2070 |Screw (9/64"n=40, 1=8) A-7 | |08057SC-A001 |Screw (11/64"n=40, 1=10)| 11 | C-10 | [06-060S-2070 |Stud Screw for D-38 | 13 | D-46
01-008S—-2070 [Screw (9/64"n=40, 1=8) A-9 04-0000-2070 |Step Drive (Ass’y) 37 | 0-23 06-062A-2070 |Feed Rock Crank 13 | D-48
01-009A-2070 |[Face Plate Mes A-8 04-001A-2070 |[Needle Bar 9 B-13 06-063S5-2070 |Stud Screw for D-54 | 13 | D-49
01-009B-2070 |Step Motor Power Cable | 37 | O-50 | |04-002A—-2070|Needle Bar Holder 9 | B-14 | |06-066C-2070|Return Spring Holder | 15 | D-83
01-009R-2350|0il Hose Holder 19 | F-22 04-003S-2070 |Screw 9 B-15 | |06-069A—2070 |Feed Rock Shaft Bushing (F) | 13 | D-52
01-009R-2700 |Cable Holder 7 A-47 04-004A—-2070 |[Needle Bar Crank 9 B-16 06-070A—2070 |Feed Rock Shaft Bushing (M) | 13 | D-53
01-009R-2700 |Cable Holder(6N) 29 | K-21 04-005A—2070 |Needle Bar Holder Guide 9 B-17 06-071A-2070 |Feed Rock Shaft Bushing R) | 13 | D-54
01-015C—-2070 |Face Plate Guard Cover 7 A-13 04-006A-2070 |Needle Bar Crank Guide 9 B-18 06-072A-2070 |Feed Rock Shaft 13 | D-55
01-016C-2070|Cover Window 7 | A-14 | |04-009C~-2070 |Needle Bar Stopper (10mm)| 35 | N-44 | |06-075A-2070 |Collar for D-63 15 | D-58
01-017S-8577 |Screw (M5) 19 F-7 04-010C-2070 |Needle Bar Stopper (8mm)| 9 B-21 06-077A-2070 |Feed Rocker Bracket | 15 | D-60
01-017W-1600|Washer 19 | F-41 04-011C-2070 |Needle Bar Stopper (5mm)| 35 | N-43 06—-078A-2070 |Feed Rocker Bracket Eccentric Shaft) 15 | D—61
01-019S-2070|Stud Screw for A=14 | 7 | A-17 | |04-012C—-2070 |Needle Bar Stopper (3mm)| 35 | N—-42 | [06-078A-207P Timing Pulley—A 13 | D-24
01-021W-2070|Wave Washer 7 | A-19 | |04-013A-2070 |Needle Bar Stopper Plate | 9 | B-22 | |06-079A-207P |Timing Pulley-B 13 | D-25
01-022C~-2070 |Face Plate Guard Cover Stopper 7 | A-20 | |04-014S-2070 |Screw (M4, £=8) 9 | B-23 | |06-081A-2070 |Feed Base 15 | D-64
01-024M-207P|Rear Cover Gasket 7 | A-22 | |04-017A-2070 [Thread Guide for NeedleBar | 9 | B-26 | [06-081A-207P|Timing Belt 13 | bD-26
01-025C-207P |Rear Cover 7 | A-23 | [04-023C-SC53|QC Sticker 37 | O-44 | |06-082P-2070 |Eccentric Pin for D-72 | 15 | D-65
01-026A-3800 |Face Plate Thread Guide | 7 | A-11 | [04-103R-9570 |Rubber 29 | K-36 | |06-083A-2077 |Feed Base Connecting Rod| 15 | D-66
01-027M-2070|Top Cover Gasket 7 | A-25 | |04-104R~1230 |Rubber Cap for Am Rear Part(S) A-29 | |06-084A-2070 |Feed Base Connecting Rod| 15 | D-67
01-028A-2070 [Top Cover 7 | A-26 | |04-110A—106L |Needle Bar Crank Rod Bearing B-43 | |06-088A-207L |Feed Dog (2.5mm) | 15 | D-71
01-030R-2070 [Cable Holder Rubber | 7 | A-27 | | 05-0000-ZIZA |O/P Board 39 | P-2 06-090A-207P |BackTack Motor Bracket | 13 | D-5
01-035P-1370 [Machine Number Plate | 7 | A-43 | |05-002A-9000 [Heat Sink X-Y Drive | 37 | O-14 | |06-090W-2070Washer 15 | D-73
01-035P-7400 |Pin for A-44 7 | A-44 | |05-002C-2500 |Nut (9/16"n=20) 11 | c-2 | |06-091M-2070|Felt for D-69 15 | D-74
01-036S-1701 [Screw 31 L-5 05—002R—1230 |Rubber Cap for Presser bar bushing| 11 | C-38 | [06—-092A-2070 |Condense Regulator Rod | 15 | D-75
01-036S-1701 |Tapping Screw (3xP1.6,L16) | 39 | P-4 05-003A—XY10 |Bracket for Heat Sink X-Y Drive] 37 | O-16 | |06—102W-2350|Washer 11 C-6
01-0375-2070 |Screw 37 | 0-41 | [05-004G-207M|Presser Spring (M) 11 | C-3 | |06-128A-106L |Reverse Lever Shaft Bushing (F) | 13 | D-16
01-038A-2070 |Auxiliary Plate 7 | A-35 | |05-005C-2070 |Presser Spring Rod 11 C-4 07-001A-2070 |Hook 17 | E-36
01-038W-1230|Spring Washer A-28 | |05-012A-2070 |Presser Bar Lifting Cam Shaft | 11 | C—11 | |[07=001A-2077 |Hook 17 | E-85
01-040A-2077 |Needle Plate Spacer A-37 | |05-014C-1230|E-Ring (¢4) 11 | C-26 | [07-002A-2070 Bobbin Case 17 | E-38
01-041A-2070 |Slide Plate 7 | A-38 | |05-014C-1230|E-Ring ($4) 25 | I-16 | [07-002A-2077 |Bobbin Case 17 | E=37
01-042R-1230 |Head Hinge Rubber | 35 | N-15 | [05-017A-2070 |Presser Foot (8mm) | 11 | C-16 | |07-003A-2070 |Inner Bobbin Stopper| 17 | E-40
01-042R—640L |Rubber Cap for Am RearPart () | 7 | A-31 | |05-017G-2070 |Presser Foot Stop Spring | 11 |C—16-3| | 07-004A-2070 |Lower Shaft Bushing (M) 17 | E-4
01-050M-207P|Model Sticker (P) 7 | A-39 | |05-0175-2070 |Screw (1/8 n=40, £=10)| 11 |C—16-2| |07-005A-2070 |Lower Shaft Timming Pulley | 17 | E-9
01-051M-207P |Model Sticker (P-7) 7 | A-40 | |05-019A-2070 [Spacer for Presser Adjusting Screw | 11 | C—18 | |07—010A—-2070 |Nipple 17 | E-14
01-064S-2070 [Screw (5/16”n=24) 7 | A-51 | |05-071C-2070 |Finger Guard 11 |c-16-1| |07-010A-2070 |Nipple 29 | K-35
01-080R-9770|Cable Holder 7 | A-46 | |05-106A-2070 |Presser Bar 11 | C-5 | |07-011A-2070 Piston 17 | E-15
01-106A—-2070 |Pedal Bracket Ass’y | 43 | R-1 05-108A-2070 |Presser Bar Bushing | 11 | C-7 | [07-012G-2070 Piston Spring 17 | E-16
01-112R-1230 |Feed Rock Shaft Rubber Cap| 13 | D-57 | |06-001A—-207P [Stopper Shaft 13 | D-1 | |07-0138-2070 |Cap Screw for E-15 | 17 | E-17
01-213R-1230 |Head Support Rubber (B) | 35 | N=17 | |06-001A-XY01 [Fan Fix Bracket 37 | 0-45 | [07-014A-2070 |Hook Driving Shaft Bushing| 17 | E-18
01-241R-1230 [Head Support Rubber (A) | 35 | N-16 | |06-009A-207P |Connecting Rod Shaft | 13 | D-13 | [07-015A—-2070 Hook Driving Shaft 17 | E-19
01-437A-2070 [Needle Plate(8mm) A-34 | |06-010R-1230|0-Ring 13 | D-2 | |07-016A-2070|Lower Shaft Gear 17 | E-20
02-001A-2070 |Upper Shaft B-1 06-015A-207P |Reverse Lever Shaft Bearing (R) | 13 | D—17 | |07-018A~2070 |Hook Driving Shaft Gear| 17 | E-21
02-001B-2070|0/P Cable 39 | P-5 | |06-017A-207P|Reverse Lever Shaft | 13 | D-19 | [07-019A-9570 |Lower Shaft Bearing (R)] 17 | E-10




Index

Parts No. Name of Parts Page|Ref.No.
07-019A-9570 |Upper Shaft Bearing (F)| 9 B-27
07-020A-2070 |Hook Driving Gear 17 E-22
07-022A-2070 |Eccentric Shaft forE-19| 17 | E-23
07-024A-2070 [Hook Shaft Bushing (F)| 17 | E-25
07-025A-2070 [Hook Shaft Bushing (R)| 17 | E-26
07-0255-3701 |Screw (M5xL12) 37 | O-12
07-026A—-2070 |Hook Shaft 17 | E-27
07-027S-2070 |Screw 17 | E-28
07-029S-2070 |Screw 17 | E-30
07-030M-2070 [Hook Shaft Cover Gasekt | 17 | E-31
07-031C-2070|Hook Shaft Cover 17 | E-32
07-033A-2070|Hook Shaft Gear 17 | E-34
07-045A-2070 |Bobbin 35 N-6
07-045A-2077 |Bobbin 35 N-6
07-046A-2070 |Lower Shaft Bushing (F)| 17 E-3
07-048C-2070 |Lower Shaft Gear Cover| 29 | K-29
07-051C-2070|Hook Shaft Gear Cover | 25 |-52
07-052M-2070 [Hook Shaft Gear Cover Gasket| 25 |-53
07-053A—2070 |Lower Shaft Bushing (R)| 17 E-13
07-057M-2070|Lower Shaft Rubber Cap| 17 | E-42
07-145A-2070 |Bobbin 17 | E-39
07-145A-2077 |Bobbin 17 | E-39
07-252A-5607 |Collar for D—-37 13 | D-38
08-002A—-2070 |Base for Thread Take Up Lever| 9 B-7
08—-003A—-2070 |Thread Take Up Lever Shaft 9 B-8
08-005A—2070 |Wiper Driving Notch 9 B-10
08-006C-2070 |Wiper Notch Holder 9 B-11
08-101A-2070 |Thread Take Up Lever| 9 B-6
09-012S-CE53 |Earth Sticker 37 | 0-42
09-035S-3701 |Nut 43 | R-1-4
09-041S-3701 |Nut for Fan (M4) 37 | 0-22
09-044W-3701|Washer 37 | 0-43
10-0000-SF55 [Pedal Unit Ass’y 43 | R-1-2
10-001A-2077 Thread Trimming Base | 25 -1
10—-002A—-2077 (Thread Trimming Clutch Plate | 25 -2
10-002S-SW66 [Screw for Digital Board (M3XL7) 37 | 0-25
10-002S-SW66 |Screw for Main Motor Drive (M3xL7)| 37 | O-27
10-002S-SW66 |Screw for Power Board (M3XL7) 37 | 0-10
10-003G-2077 |Return Spring for I-2 | 25 -3
10-003M-PTO01 |Screw for Front Cover (M4xL6)| 37 | O-6
10-003M-PTO01|Screw for Side Cover (M4xL6)| 37 | O-8
10-003S-SW66 [Spring Washer for Control Box (¢6)| 37 0-3
10-004A-2077 |Shaft for I-2 25 -4
10-006M-SW66 |Screw for P.C.B Bracket (M4xL12) | 37 | O-18
10—-007A-2077 (Thread Trimming Solenoid Conngcting Link| 25 -7
10-010A-2077 |Shaft for I-12 25 | I-10
10-012G—2077 |Thread Trimming Driving Lever Retum Spring | 25 =11
10-013A-2077 (Thread Trimming Driving Lever| 25 =12
10-013S-257A|Stud Screw for G-17 | 21 | G-18
10-014C-2077|Spring Pin ($5, 4=14)| 25 | 1-13
10—016A-2077 |Thread Trimming Roller Arm Bracket| 25 =14
10-017A-2077 |Roller Arm Bracket Shaft 25 -15
10-017S-8577 [Screw (M5 (=5) 21 | G-6
10-017S-8577 |Screw for Clip (M5) 39 | P-8
10-019G-2077 |Roller Return Spring 25 =17
10-020W-2700(Washer 21 | G-14
10-021C-2077 |Thread Trimming Cam Roller | 25 I-19
10-022S-2077 |Stud Screw for I-19 | 25 | |-20
10—-023A—-2077 (Thread Trimming Cam Roller Base | 25 =21
10-025A—-2077 (Thread Trimming Roller Arm 25 =23
10-026C-2077 |Stopper for |-12 25 =24
10-030S-2077 |Adjusting Screw 25 |I-28

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
10-031A-2077 |Screw (3/16"n=32, 1=6) 25 1-29 15-010S-2070 |Screw (M5, =25) 19 F-9
10-032A-2077 [Moving Mes Connecting Rod| 25 1-30 15-010W-5607 |Washer 15 D-80
10-034S-2077 |Stud Screw for [-30 25 1-31 15-011S-2070 |Screw (M5, £=25) 19 | F-10
10-035A—-2077 [Thread Trimming Drive Crank | 25 1-32 15-012A-2070 [Motor Ass’y 19 | F-11
10-036S-2077 |Stud Screw for 1-32 25 1-33 15-014A-2070 |[Motor Lever 19 | F-13
10-041A-2077 [Thread Trimming Cam 17 E-5 15-016A-2070 [Motor Lever Shaft 19 F-15
10-043A-2077 |Collar for E-5 17 E-7 15-017A-2070 |[Rocking Bracket 19 F-16
10-044A-2070 |Thread Trimming Solenoid Ass 'y| 25 -9 15-019W-2070({Washer 19 F-17
10-045A-2077 |Mes Bracket 25 1-36 15-020A-2070 [Rock Connecting Rod 19 F-18
10-046C-2077 |Knife Holder 25 1-37 15-023A-2070 |Rocking Joint Shaft 19 | F-21
10-048A-2077 |Moving Mes 25 -39 15-025A-2070 |[Sensor Slit 19 F-23
10-050G—-2077 |Fixed Mes Clutch Spring 25 =41 15-026M-1000|Cable Tie 39 P-6
10-051S-2077 |Stud Screw for |-41 25 1-42 15-026W-3400|Washer 21 | G-21
10-052C-2077 [Lower Thread Holder | 25 I-43 15-031C-2070|Cord Holder 19 | F-29
10-055G—-2077|Adjusting Spring 25 1-46 15-033A-2070 |Collar for 19 F-31
10-057S-2077 |Screw (9/64"n=40) 25 1-47 15-033A-2070 |[Eccentric Shaft 19 | F-30
10-0585-2077 |Screw (9/64"n=40 {=6) | 25 1-48 15-036G—2070|Plate Spring 7 A-48
10-065A-9577 |Cable Holder (3N) 7 A-53 15-036G-2070|Plate Spring 19 | F-33
10-108S-2077 [Thread Trimming Stud Screw “A” 25 -8 156-037C-2070|Plate Spring Holder 19 F-34
11-0000-2070 |Synchronizer 9 B-38 15-039A-2070 |Plate Spring Clamp 19 F-36
11-002C-2077 |Wiper Solenoid Stud | 23 H-2 15-101A-2070 |[Needle Bar Frame 19 | F=1-1
11-003G—-2077|Spring for H-2 23 H-3 15-102A-2070 [Needle Bar Rock Shaft | 19 | F=1-2
11-006A-2077 |Spacer for 23 H-6 15-103P-2070 |Pin 19 | F-1-3
11-008R-2077 |[Eccentric Rubber 23 H-8 15-104C-2070|Guide Plate 19 | F-1-4
11-009A—-2077 (Thread Pulling Wire Driving Lever | 23 H-9 15-105A-2070 |Needle Bar Frame Bushing (U)| 19 | F=1-5
11-011W-2077 |Washer 23 | H-11 15-106A-2070 |Needle Bar Frame Bushing (L) | 19 | F-1-6
11-0125-2077 |Screw (9/64"n=40, {=5.5) | 23 | H-12 | |15-107M-2070|Felt 19 | F-42
11-014G-2077|Thread Pulling Wire 23 | H-14 15-127A-2070 |Sensor Ass’y 19 | F-25
11-015A-Z001 |Wiper Solenoid Ass’y | 23 H-1 15-220A-7900 |Slider Block 13 | D-33
11-016W-2700(Spring Washer 25 1-54 16014SW-4115|Washer 15 | D-81
11-017A-2077 |Wiper Driving Plate 23 | H-16 20S021S-306H |BackTack Motor 13 D-3
11-017S-7500 |Nut (9/64"n=40) 7 A-10 21-102P-120H|Snap Pin 21 G-22
11-017W-2700(Washer 15 | D-69 22-000P-2070 |Dial OP Board 31 L-4
11-017W-2700(Washer 25 1-50 22S5019S-306H [Screw 19 | F-40
11-018G-2077|Spring for H-17 23 | H-17 40-001A—-2070 [Thread Guide with Three Holes| 21 G-1
11-019C—2077 Wiper Connecting Rod Cover | 23 | H-18 | | 40-005A—2070 [Thread Tension Adjusting Assy | 21 G-5
11-020A-2500 |Magnetic Holder 9 B-35 | | 40-006A-Z001 |Thread Tension Release Solenoid Ass'y | 21 G-9
11-021A-2077 |Wiper Clamp 23 | H=20 | | 40-007A—2070 |Thread Tension Adjusting Assy 21 G-7
11-0218-2500 |Screw 9 | B-37 | |40-007W-1600|Washer 7 | A-18
11-022W-2500|Washer 9 | B-36 | |40-007W-1600|Washer 11 | C-24
11-023A-2077 |Wiper Clamp Bracket| 23 | H-22 | [40-007W-1600|Washer 21 G-19
11-024S-2077 |Screw 23 | H-23 | [40-008R-1230 |Rubber Cap 21 |G-7-12
11-025A-2077 |Wiper Connecting Rod | 23 | H-24 | [40-009P-2070 [Thread Tension Release Diive Pin | 21 G-8
11-0268-2077 |Stud Screw for H-23 | 23 | H-25 | | 40-011A—-2070 |Tead Tension Release Solencid Base| 21 | G—10
11-027C-2077 |Wiper 23 | H-19 | |40-014A-2070 |Tiead Release ComectingLink | 21 | G-12
11085AF-A001 [Thread Guide Disc 21 | G=7-5| | 40-014A—2070 Tead Tersion Reease Crank SaftBushing | 21 | G—15
12-001A-5607 |Reverse Button Case | 27 | J=1 | |40-018A—-2070 |Thead Tensin Reease Gk St~ | 21 | G—-16
12-0018-2507 |Screw 43 | R=1-3 | | 40-019A-2070 [Thread Tension Release Crank| 21 | G—17
12-003A-2070 |Reverse Button S/W Ass'y | 27 | J-3 40-022G-2070 |Tension Release Retum Spring| 21 | G-20
12-004P-5607 |Reverse Button Actuator Pin 27 J-5 40-084W-1230|Spring Stopper 21 | G-7-8
12-007A-2077 |Reverse Feed Control Lever Ass'y 27 J-7 40-103A-1230 |Spring 21 | G-5-3
12-008G-5607]Spring for J-7 27 | J=9 | |40-105A-2070|Thread Guide Plate | 21 | G-5-1
12-009R-5607 |Insulated Rubber 27 | J=10 | |40-106A-2070 |Thread Tension Adjusting Stud| 21 | G-5-4
12-0128-2700 |Screw 27 | J=4 | '|40-108G-2070|Thread Tension Adiusting Spring | 21 | G-7-7
13-021R-5300|0-Ring 19 | F-6 40-108G-2070 |Thread Tension Adjusting Spring | 35 | N—45
13-021R-5300|0-Ring (P5) 17 | E=24 | 140-117P-2070 [Thread Tension Release Pin | 21 |G-7-11
140058C-4517|Screw (M8XL8) 29 | K=33 | [40-204A-2350|Thread Adjusting Nut | 21 | G-7-9
15-002A~2070 Needle Bar Rock Shaft (F) | 19 | F-2 | |40-304A—1230 |Tvead Tenson Adustng Pesser Pie| 21 | G—7—6
15-003A~2070 Needle Bar Rock Shaft (R)| 19 | F=8 | |;0_404A—1230 [Thread Tension Adssting Shat | 21 | G-7-3
15-004P~-2070 |Needle Bar Frame Fixing Pin (F) | 19 F-4 40-6045-1230 |Screw 21 |g=7-10
15-005P~-2070 |Needle Bar Frame Fixing Pin (R) | 19 F-5 40S0265S—306H |Stud Screw for G=12 | 21 | G-13
15-009A-2070 [Motor Base 19 | F=8 | |41-101A-1230|Bobbin Winder Ass’y | 35 | N-23

45/




Index

Parts No. Name of Parts Page|Ref.No.
43-001A-2070 |Shaft for Presser Lifting Link | 11 C-19
43-001A-2500 |Presser Bar Lifting Lever 11 C-13
43-002C-2070|0-Ring (P3) 11 | C-20
43-004A—-2070 |Thread Tension Release Plate | 11 C-21
43-005A-2070 |Tension Release Connecting Rod| 11 C-22
43-006S-2070 |Stud Screw for C-23 | 11 | C-23
43-007A-1600 |Control Body 35 | N-30
43-008A-2070 |Presser Lifting Link 11 C-25
43-009C-1600 |E-Ring ($9) 27 J-6
43-009C-1600 |[E-Ring(¢$9) 35 | N-35
43-010A-1600 |Knee Lifting Stick Support Cap| 35 | N-29
43-010G—-2070 |Spring for Lifting Link Shaft 11 c-27
43-011C—2070 |Presser Lifting Link Connecting Bar | 11 C-28
43-012S-2070 |Stud Screw for C-32 | 11 | C-29
43-013A-2070 |[Knee Lifting Link 11 | C-30
43-014A-2070 |Knee Lifting Bar 11 | C-31
43-016G—-2070|Spring for Link Stud 11 | C-33
43-018C-2070|Control Body Shaft 35 | N-36
43-024G-2070|Control Body Spring | 35 | N-34
43-025A-2070 |Auto Presser Lifting Crank | 33 M-2
43-027A-2070 |Auto Presser Lifting Ball Joint Ass'y | 33 M-4
43-028A-2070 |Auto Presser Lifting Solenoid Ass’y | 33 M-1
43-031A-2070 |Knee Lifting Pad Ass'y | 35 N-37
43-035S5-2070 |Adjusting Screw 11 | C-35
43-036S-2070 [Nut (M6) 11 | C-36
43-101A-1067 |Knee Switch Ass’y 33 M-5
44-0000-1230 |Oil Wick 19 | F-1-8
44-0000-1230 |Oil Wick 19 | F-37
44-0000-1230 |Oil Wick 29 K-5
44-0000-1230 |Oil Wick 29 K-9
44-0000-1230 |Oil Wick 29 | K-28
44-001A-2070|0il Window Oil Catcher | 29 K-1
44-001C-207P |Oil Gauge Window 29 K-2
44-002R-2500 |O-Ring (G25) 29 K-3
44-003M-1230|0il Pan Gasket 35 | N-25
44-005R-1230|0-Ring 35 | N-28
44-007C-2070 |0l Hose Holder for Face Plate| 29 K-7
44-010C-1230 |[Magnetic 35 | N-27
44-011C-2070|0Qil Return Felt 29 | K-11
44-012C-1230|0il Hose 19 | F-38
44-012C-2070|0il Hose Holder 29 | K-12
44-014C-2070|0il Return Felt Holder| 29 | K-13
44-018R-7500 |Rubber Cap forBed (S)| 7 | A-33
44-019A-2070|Qil Filter Base 29 | K-17
44-020C-2070|Qil Filter 29 | K-18
44-021A-2070 |Oil Filter Base Bracket | 29 | K-19
44-021R-7400 |Rubber Cap for Arm Upper Part 7 A-30
44-026G—-7400 |[Hose Holder A 29 | K-20
44-029C-2070 |Hook Shaft Pipe 29 | K-23
44-030A—-2070 |Lubricator for Hook Shaft | 29 | K-24
44-032C-2070|0il Cap 29 | K-25
44-033C-2070|0il Supporting Cap 29 | K-1-1
44-034G-2070 |Adjusting Spring forK-26 | 29 | K-27
44-038A-2070|Qil Pan 35 | N-24
44-134C-5700 |Nipple 29 | K-30
4450025-306H|0il Hose 29 | K-14
46-002C-2070|Clip 39 P-7
46-006R—207P |Rubber Cap 7 | A-42
60-001A-207P |Belt Cover (A) 35 | N-19
60-002A-207P |Belt Cover (C) 35 | N-20
91-001C—-1230|Accessory Bag 35 N-1
91-001C~-2700 [L-Wrench (2mm) 35 | N-11

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
91-001C-3800 [L-Wrench (4mm) 35 N-8 GP-037464-00|Thread Guide for Arm| 21 G-3
91-001C—-BT10|Urethan Washer 37 | O-39 GP-037568-00 |Presser Bar Holder 11 C-9
91-001C—-PT10|Table Washer 37 | O-40 GP-037703-00[Hook Shaft Gear Cover | 25 1-51
91-002C-2700|L-Wrench (5mm) 35 N-7 GP-037735-00(Wiper Solenoid Base | 23 H-4
91-0025-3400 |Screw (9/64” n=40, 1=5.5)| 35 | N-22 | |GP-043678-00 |Needle Bar Crank Guide| 9 B-18
91-003C-2700|L-Wrench (3mm) 35 N-9 H-030A-2070 |Wiper Solenoid Cable| 23 | H-27
91-004C-2700 [L-Wrench (2.5mm) 35 N10 PN-000695-00 |Reverse Button Actuator Pin | 27 J-5
91-005C-2070|Timming Gauge (A) 35 N-5 RI-000108-00 |E-Ring (¢8) 13 | D-15
91-008C-1230|0Qil Can 35 | N=13 | |SC-000394-00 |Screw (9/64"n=40, [=4) 9 B-12
91-011C-1230|Qiler 35 | N=39 | |SC-000547-00|Screw(M3xP0.5) 15 | D-85
91-012C-1230|Head Rest 35 | N-40 | |SC-000577-00|Screw (11/64"n=40) | 29 | K-34
91-102C-1230 |Driver (Large) 35 N-2 SC-000683-00 |Screw for Bracket (M4XL12) 37 | O-17
91-103C-1230|Driver (Middle, Small)| 35 N-3 SC-000683-00 |Screw for Heat Sink X-Y Dive (MWxL12) | 37 | O-15
91-108M-640L |Head Cover 35 | N=12 | [SC-000683-00 [Screw for IPM (M4XL16) 37 | 0-30
AS-004768-02 |Arm-Bed 7 A-1 SC-001176-00 |Stud for Knee Lifting Link | 11 | C-32
AS-007504-00 |Mes Bracket Ass’y 25 1-56 SC-0104-5607 |Screw (11/64"n=40) | 11 | C-37
AS-015125-00|Arm-Bed 7 A-1 SC-0106-7400 |Screw 35 | N-33
BD-000236-01 |Digital Board 37 | 0O-24 | |SC-0108-2350|Screw (M6, {=18) 19 | F-20
BD-000675-00|Power P.C.B (110V) | 37 0-9 SC—-0110-1230 [Screw (15/64"n=28, 1=4.5) 13 | D-56
BD-000675-00|Power P.C.B (220V) | 37 0-9 SC-0125-5607 [Screw (3/32"n=56, [=2.2) | 25 | |-44
BD-000685-01 |Step Driver Board 37 | 0-13 | |SC-0126-3600 |Screw (3/32"n=56, {=8.4) | 17 | E-33
CA-000697-00 |SSP Data File Down Load Cable | 31 -7 SC-0132-7500 |Screw (M3xP0.5, {=3.8) | 23 H-5
CA-003385-00 |Servo Motor Driving Cable | 37 | O-51 SC-0138-3800 (Screw (1/8”n=44, i=4) | 23 | H-15
CA-003387-00 |Dial Connecting Cable | 31 L-6 SC-0140-5607 |[Screw—A 13 D-6
CA-003786-00|Fan Cable 37 | 0-52 | [SC-0150-2500 |Screw (15/64"n=28, [=14.5)] 9 B-41
GP-000729,00 |Thread Tension Adjusting Body | 21 | G=7—-1 | |SC—-0152-1800|Screw (3/32"n=56, {=4.8) | 25 1-45
GP-000934,00 |Thread Take Up Spring | 21 | G-7-2 | [SC-0153-7400 |Screw (1/4"n=40, {=8.5) 9 B-5
GP-000934-00|Thread Take Up Spring | 35 | N-46 | [SC—0153-7400 |Screw (1/4"n=40, =8.5) | 17 E-6
GP-001177-00|Feed Regulator Stopper| 15 | D-84 SC-0153-7400 [Screw (1/4"n=40, [=8.5) 17 | E-12

GP-001718 |Felt 21 | G-7-4 | [SC-0159-3500|Sensor Slit Screw 13 | D-29
GP-001733-00|Dust Protecter 9 B-44 | |SC-0162-5607|Screw (M5, {=12) 19 | F-14
GP-011049-00|Caution Sticker 37 | 0O-37 | |SC-0164-2700|Screw (M5, £=5) 11 Cc-8
GP-013301-00|Face Plate Guard 7 A-12 | [SC-0164-2700|Screw (M5, £=5) 13 | D-12
GP-016940-02 |Block For Adjusting Oil | 29 | K-32 | |SC-0173-1230|Screw 9 B-39
GP-017378-00|Fan Cover 37 | 0-20 | [SC-0174-1230|Screw 15 | D-78
GP-018312-00|Cushion 21 | G-25 | [SC-0174-1230 |Screw (11/64"n=40, {=11)| 25 | 1-35
GP-019821-00|Lower Shaft 17 E-1 SC-0174-1230|Screw (11/64"n=40, {=8) 9 B-19
GP-020482-00|Head Hinge 35 | N-14 | [SC-0174-1230|Screw (11/64"n=40, {=8) B-20
GP-020935-00 |Thread Pulling Wire Crank | 23 | H-13 | [SC—0175-1230 |Screw (11/64"n=40, {=8) | 19 | F-35
GP-020944-00|Face Plate 7 A-4 SC-0178-7400 |Screw A-41
GP-022091-01 |Sensor Slit 13 | D-27 | |SC-0178-7400|Screw (11/64"n=40) | 27 J-8
GP-022092-00|Sensor Base 13 | D-10 | |[SC-0179-3710|Screw (11/64"n=40) | 27 J-2
GP-022204-00|Membrane S/W 39 P-3 SC-0179-3710|Screw (11/64"n=40, =10)| 7 A-15
GP-022624-00|Thread Stand Ass’y 35 | N-38 | [SC-0179-3710|Screw (11/64"n=40, {=10)| 15 | D-63
GP-022749-00|Control Box 37 O-1 SC-0183-2700 |Screw 9 B-3
GP-022753-00|Side Cover 37 0-7 SC-0183-2700 [Screw (15/64"n=28, {=14)| 25 | |-26
GP-022754-00 |Front Cover 37 0-5 SC-0188-1230|Screw (5/16”n=24) 9 B-42
GP-022757-00|Transformer (220V) 37 | O-11 SC-0196-2700 |Screw (M3XP0.5, =8) | 25 | |-27
GP-025090-00 |Motor Cover 15 | D-77 | |SC-0211-7500|Screw (M4, /=8) 19 | F-28
GP-025532-00 |Reverse Button Cable Bushing | 27 J-11 SC-0211-7500|Screw (M4xP0.7, 1=8) | 13 D-22
GP-030607-00 [Stopper Rubber for G-17 | 21 | G-24 | [SC-0253-7400|Screw 15 | D-79
GP-033340-00|Fixed Mes 25 1-38 SC-0253-7400 |Screw-B 13 D-7
GP-033353-00 |Fixed Mes Clutch 25 1-40 SC-0307-1230|Screw 15 | D-68
GP-034901-00|0il Return Tube 29 K-6 SC-0315-2302 (Screw (9/64"n=40, 1=9) 11 | C-17
GP-034901-00|Qil Return Tube 29 | K-10 | |SC-0317-2700|Screw (15/64"n=28, {=7.5) 13 | D-39
GP-034901-00|0il Return Tube 29 | K-15 | [SC-0328-8670|Screw 13 D-4
GP-034901-00|Qil Return Tube 29 | K-16 SC-0339-1230 |Presser Adjusting Screw| 11 C-1
GP-034901-00|0il Return Tube 29 | K=22 | |SC-0343-3800|Screw (15/64"n=28, 1=17)| 13 | D-51
GP-034905-00|Stopper for 1-32 25 1-34 SC-0346-2350|Bolt 33 M-3
GP-035803-00|Sensor Setting Plate | 19 | F-27 SC-0347-1230|Screw (M8xP1.25) 35 | N-26
GP-035805-00|Sensor Bracket 19 | F-26 | [SC-0361-1230|Screw (3/16"n=32, 1=18) | 29 | K-26
GP-035806-00 |Rocking Joint 19 | F-19 | |SC-0365-3710|Screw (9/64“ n=40, {=5.5)| 7 | A-21




Index

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

Parts No. Name of Parts Page|Ref.No.
SC-0365-3710|Screw (9/64"n=40, {=5.5) | 19 | F-24
SC-0365-3710|Screw (9/64"n=40, £=5.5) | 29 K-8
SC-0497-1230|Screw (3/16"n=28, 1=12) | 23 | H-21
SC-0498-3710|Screw (11/64”n=40) 7 A-24
SC-0502-2302 |Screw 13 | D-11
SC-0502-2302|Screw (9/64"n=40, 1=6) 25 | 1-18
SC-0505-3710|Screw 21 G-4
SC-0505-3710|Screw (9/64” n=40, {=7) | 9 B-9
SC-0505-3710 |Screw (9/64"n=40, 1=7) 7 A-36
SC-0513-5050|Screw (1/8”"n=44) 7 A-54
SC-0528-1230|Screw (9/64"n=40, {=10) | 11 | C-14
SC-0533-3400|Screw (11/64”n=40) | 35 | N-21
SC—-0543-2302 |Screw (11/64"n=40, (=6.5) 25 I-25
SC-0543-2302 |Screw (11/64"n=40, {=7.4) 7 | A-49
SC-0543-2302 |Screw (11/64"n=40, {=7.4) 29 | K-4
SC-0543-2302 (Screw (11/64"n=40, {=8) | 13 | D-37
SC-0546-1230|Screw 35 | N-31
SC-550-4517 |Screw (1/4"n=40, {=6) | 17 E-8
SC-A117-4417|Screw (1/4"n=40, 1=8.5) 13 | D-41
SC-A117-4417|Screw (1/4"n=40, 1=9) 15 | D-59
SC-A131-4522|Screw (1/8"n=40, {=4.3) 7 | A-16
SC-A131-4522|Screw (1/8"n=44, {=5.5) 9 B-25
SC-A156—4118 |Plus Minus Round Head Screw| 25 |-55
SC-A170-4124|Screw (9/64"n=40, {=8) 17 | E-41
SC-A174-4122|Screw (11/64” n=40, [=11) | 21 G-11
SC-A297-4118|Screw (1/8"n=40, £=6) | 15 | D-70
SC-A301-4119|Screw (9/64"n=40) | 13 | D-45
SC-A306-4113|Screw (1/8"n=44, {=8) | 15 | D-76
SC-A308-4517|Screw (1/4"n=40, [=6) | 9 B-4
SC-A308-4517|Screw (1/4”n=40, {=6) | 13 | D-20
SC-A308-4517|Screw (1/4"n=40, {=6) | 17 | E-11
SN-0101-1600 [Nut (11/64"n=40) 21 G-23
SN-0101-1600|Nut (11/64"n=40) 25 | 1-49
SN-0101-1600 |Nut (11/64”n=40) 29 | K-31
SN-0101-7400 |Nut (11/64”n=40) 11 C-34
SN-0105-3400 [Nut 35 | N-32
SN-0105-3400 [Nut (15/64"n=28) 13 | D-47
SN-0105-3400|Nut (15/64"n=28) 25 -5
SN-0107-1230|Nut (9/32"n=28) 13 | D-50
SN-0112-1230 [Nut(5/16"n=28) 7 A-50
SN-0115-7400 [Nut (M4xP0.7) 25 |I-22
SN-0121-7400 [Nut 21 G-2
SPS-2070-0OP |O/P Box (Ass’y) 39 P-1
WS-000260-01|Hinge Washer 23 | H-10

Caution Sticker 7 A-45
Needle (SCHMETZ SY1965Nm10) | 35 N-4
Needle (SY1965 Nm70/10)| 9 B-24
Needle Bar Frame Ass'’y 19 F-1
Thread Guide Disc 21 | G-5-2




